o

=)

-

-

PARTS PECULIAR TO

PERKINS DIESEL
'JEEP' MODELS CJ-5 AND CJ-6

For all other related Parts see
current 'Jeep! Universal Parts

List, W-1103.
i

Issued September 1964

KAISER Jeep GORDORATION

Toledo 1, Ohio

W-1176



GENERAL INFORMATION

This Parts Peculiar List covers serviceable parts for
Models CJ-5 and CJ-6 with 4-cylinder "Perkins" Diesel
Engine.

Engine Serial Number Location: Engine serial number
is stamped in two places on the cylinder block. (1)
on a facing high at the rear of the fuel pump side of
the block, and (2) on a facing midway along the cam-
shaft tunnel, adjacent to the fuel 1ift pump.

Illustrations: Illustrations bear a figure number and
caption, and a legend indicating reference number,
description, group and sub-groups.

Numerical Index: Located at the back of the book, this
index lists part numbers in sequence followed by descrip-
tion, group and sub-group numbers.

Iy



'JEEP' UNIVERSAL WITH DIESEL ENGINE

GROUP INDEX
GROUP 10-ENGINE
-01 Engine, assembly
-02 Cylinder Block
-02A Cylinder Head
-03 Crankshaft & Bearings
-05 Connecting Rods & Bearings
-06 Piston & Rings
-08 Valves - Engine
-00A Rocker Shaft & Levers
-11 Camshaft & Gears
-12 Timing Case & Covers
-13 0il Pump - Lubricating
-14 0il Pan - Sump
-16 0il Filter Tube & Level Indicator
-16A 0il Filter - Lubricating
-19 Manifolds - Exhaust & Induction
-21 Flywheel & Ring Gear
-22 Housing - Flywheel
-23 Mountings - Engine

GROUP 11-CLUTCH

-01 Clutch

GROUP 12-FUEL SYSTEM

=01 Fuel Tank

-03 Fuel Lines

-03B Atomizer & Holder

-03C 0il Filter - Fuel

-03D Injection Pipes - Fuel

-04 Injection Pump - Fuel

-05 Filter - Air

-08 Accelerator & Linkage

-08A Accelerator Engine Linkage
-09 Lift Pump - Fuel 0il

GROUP 13-EXHAUST SYSTEM

-01 Exhaust System

GROUP 14-COOLING SYSTEM

-01 Radiator
-02 Radiator Hose
-0k Water Pump - Inlet - Outlet

.



'JEEP' UNIVERSAL WITH DIESEL ENGINE

GROUP INDEX - (Continued)

GROUP 15-ELECTRICAL

-01 Generator

-02 Starting Motor

=024 Cold Start

-07 Body & Chassis Wiring
-18 Battery Support

-18A Battery Cables

GROUP 16-INSTRUMENTS

-01 Indicator - 0il Pressure

GROUP 23-STEERING

-01 Tie Rod & Bell Crank
-01A Steering Connecting Rod
-02 Steering Gear Assembly

GROUP 24-BRAKES

-01 Hand Brake
-06 Master Cylinder Brake
=07 Brake Tubes
-08 Pedal Brake

GROUP 26-FRAME

-01 Frame

GROUP 29-FENDERS

-01 Front Fenders

GROUP 31-BODY

-01 Body Assembly

-03 Windshield

-03A Windshield Wiper

-0k Cowl, Dash & Instrument Panel
-09 Floor & Underbody

-1k4 Plates, Seals & Covers

GROUP 35-SPECIAL EQUIPMENT & ACCESSORIES

-08 Governor, Belt Driven
-21A Heater & Defroster (Fresh Air)



&

13
15

14

Engine - [Fuel Pump Side



Ref. No.

\O o~ O\ W o -

FIGURE NO. 1

ENGINE - FUEL PUMP SIDE

Description

Plate, engine left, front

Pipe, #l1 cylinder, assembly

Manifold, exhaust

Pipe, injection pump to filler return, assembly
Atomizer and holder

Pipe, atomizer leak off to filter

Head, assembly (Less valves and springs)

Pipe, fuel pump to filter, assembly

Pipe, filter to injection pump, assembly
Filter, fuel oil

Pump, fuel injection w/throttle and stop levers
Stick, dip (0il level gauge)

Pan, oil (Sump)

Housing, timing gear, case

Dog, starter

Pulley, crankshaft fan belt drive

Belt, water pump, fan and generator

Cover, timing case, front

Cover, fuel pump gear inspection and breather pipe

Pump, water, assembly
Cap, combustion chamber

Group No.

10-23
1203
10-19
12-03
12-03B
12-03
10-024
12-03
12-03
12-03C
12-0k4
10-14
10-14
10-12
10-03
10-03
14 -0k
10-12
10-12
14 -0k
10-02A






FIGURE NO. 2

ENGINE - CAMSHAFT SIDE

Ref. No. Description Group No.
J. Atomizer and holder 12-03B
2 Pipe, #1 to 2 and 3 to 4 leak off 12-03
3 Cap, oil filler 10-16
4 Cover, cylinder head, assembly 10-09A
5 Pipe, #2 to 3 atomizer leak off 12-03
6 Heater, induction plug 10-19
T Manifold, induction 10-19
8 Pipe, cam chamber to cylinder head, assembly 10-11
9 Pipe, cam chamber to front bearing 10-11

10 Pump, 1ift, fuel oil 12-09
11 Lever, generator adjusting 15-01
12 Generator, assembly 15-01
13 Bracket, support, front 15-01
14 Adaptor, hub oil filter 10-16A
15 Filter, oil, lub. 10-164
16 Pan, oil (Sump) 10-14
17 Block, cylinder, assembly 10-02
18 Pump, lift fuel oil 12-09
19 Pipe, fuel pump to filter, assembly 12-03
20 Cover, rear 10-02A
21 Pipe, atomizer leak off to filter 12-03
22 Plate, engine left, rear 10-23



Cylinder Block Assembly - (Exp.)



Ref. No.

O -1 OV W N

FIGURE NO. 3

CYLINDER BLOCK

Descrigtion

Liner, cylinder block

Gasket, cylinder head

Stud, to block, T/16" x 5-11/16"
Gasket, camshaft end cover
Cover, camshaft end

Washer, spring, 5/16"

Set Screw, 5/16"-24

Plug, water rail

Plug, water Jjacket

Cock, water drain

Kit, cover rear end

Bolt, rear end cover clamp

Set Screw, rear end cover to block
Gasket, rear end cover

Seal, oil, rear

Plug, lub. pressure switch
Block, cylinder, assembly
Plug, 3/8"

Washer

Set Screw, bearing cap

Washer, tab bearing cap screw
Thimble (Dowel) bearing cap
Set Screw, 5/16"

Elbow, water inlet (Connection)
Gasket, water inlet elbow
Plug, pressure rail

Bushing, camshaft, No., 1

Stud, to block, T/16" x L-1/4"

Group No.

10-02
10-02A
10-02A
10-11
10=1]:
10=11
10-11
10-02
10-02
10-02
10-03
10-03
10-03
10-03
10-03
10-02
10-02
10-02
10-02
10-02
10-02
10-02
14 -04
14 -0k
14 -04
10-02
16011
10-02



- (Exp.)

Cylinder Head Assembly

=10~



Ref. No.

O OO~ O\ FWw o

FIGURE NO. 4

CYLINDER HEAD, VALVES, GUIDES AND SPRINGS

Descrigtion

Cotter, valve spring

Cap, valve spring

Spring, inner

Spring, outer

Washer, valve spring locating
Guide, valve

Stud, 3/8"

Head, assembly

Stud, cover

Gasket, rear cover

Plate, engine left, rear

Set Screw, 3/8"

Cover, rear

Gasket, combustion chamber cap
Cap, combustion chamber
Manifold, exhaust

Gasket, exhaust pipe flange
Stud, 3/8"

Gasket, to cylinder head
Stud, 5/16"

Plate, engine left, front
Valve, inlet

Valve, exhaust

Tappet

Nut, lock

Screw, valve tappet

Elbow, water outlet (Connection)
Adaptor, water pump

Gasket, water outlet
Thermostat

-11-

Group No.

10-08
10-08
10-08
10-08
10-08
10-08
10-09A
10-02A
10-09A
10-02A
10-23
10-23
10-02A
10-024
10-02A
10-19
10-19
10-19
10-19
10-19
10-23
10-08
10-08
10-08
10-08
10-08
14 -0k
14 -0k
14 -0k
14 -0k



Crankshaft, Main Bearings - Piston and Connecting Rod Assembly - (Exp.)

18



Ref. No.

O o=~ OV FWw o

FIGURE NO. 5

CRANKSHAFT, CONNECTING RODS,

Description

Ring, compression, top groove
Ring, compression, second groove
Ring, compression, third groove
Ring, oil scraper, fourth groove
Ring, oil scraper, fifth groove
Piston with pin, assembly

Rod, connecting

Bolt, connecting rod

Crankshaft

Nut, connecting rod bolt

Washer, thrust, top

Washer, thrust, bottom

Bearing set, crankshaft

Dog, starter

Washer

Pulley, crankshaft fan belt drive
Gear, crankshaft

Spacer, distance piece

Key, crankshaft gear and pulley
Bearing, connecting rod

Bushing

Circlip, piston pin

Pin, piston

“I3=

PISTON AND RINGS

Group No.

10-06
10-06
10-06
10-06
10-06
10-06
10-05
10-05
10-03
10-05
10-03
10-03
10-03
10-03
10-03
10-03
10-03
10-03
10-03
10-05
10-05
10-06
10-06



- (Exp.)

Rocker Shaft Assembly

=1k



Ref. No.

O 0= W Fw

FIGURE NO. 6

ROCKER SHAFT AND LEVERS

Description

Nut, cover, 5/16"

Washer, plain, cover

Washer, leather, cover

Cover, cylinder head, assembly

Cap, oil filler

Plug, rocker shaft

Cireclip, shaft

Bracket, rocker shaft

Lever, rocker, left

Lever, rocker, right

Nut

Olive (Gland)

Spacer, distance piece (Long)

Washer, plain

Nut, hex., 3/8"

Spacer, distance piece (Short)

Pipe, rocker shaft oil feed, assembly
Spring, rocker shaft

Shaft and plugs, rocker arm, assembly
Gasket, to cylinder head

<15+

Group No.

10-09A
10-094
10-09A
10-09A
1g-16

10-09A
10-09A
10-09A
10-09A
10-09A
10-09A
10-09A
10-09A
10-09A
10-09A
10-09A
10-09A
10-09A
10-09A
10-094



- (Exp.)

ft and Drive

Camsha

Timing Case,

.
-16-



Ref. No.

O -3 OV W [

el
Ul W N - O

-

NN
M EW D ONO 0

FIGURE NO. 7

CAMSHAFT, GEAR COVER AND TIMING GEARS

DescriEtion

Case, timing front, assembly

Gasket, front cover to case

Plate, thrust, camshaft, front

Set Screw, gear to camshaft, 5/16"-2k
Washer, spring, gear to camshaft
Gear, camshaft drive

Camshaft

Cover, timing case power take off
Gasket, power take off cover

Housing, timing gear case

Pin, camshaft thrust plate

Plate, thrust, camshaft

Dowel, to block

Gasket, timing gear case to block
Cover, timing case bottom

Set Screw, 5/16"-18

Gear, camshaft lower idler

Plate, camshaft lower idler gear retainer
Washer, locking

Seal, timing case front cover

Stud, upper idler plate, 3/8"-2k
Stud, lower idler plate, 3/8"-24

Hub, camshaft idler gear

Gear, camshaft upper idler

Plate, camshaft upper idler gear retainer

B

Group No.

10-12
10-12
10-11
10-11
10-11
10-11
10-11
10-12
10-12
10-12
10-11
10-11
10-12
10-12
10-12
10-12
10-11
10-11
10-11
10-12
10-11
10-11
10-11
10-11
10-11



0il Sump and Oil Pump - (Exp.)

-18-



Ref. No.

O o= Oo0vwn FwhoH

FIGURE NO. 8

OIL PUMP AND PAN

Description

Pipe, o0il suction, assembly
Olive (Gland)

Nut

Pipe, o0il delivery to cylinder block
Set Screw

Bushing, lub. pump idler gear
Wasner, lut. pump idler gear
Clip, lub. pump idler gear
Gear, lub. pump idler, assembly
Pump, o0il, assembly

Gasket, front

Pan, oil (Sump)

Stud, 5/16"

Set Screw, 5/16"

Plug, drain

Washer, sealing

Stick, dip

Gasket Set

Strainer, lub. oil

Flange, oil suction pipe

Seal, oil suction pipe ("0" ring)
Spring, positioning

Gasket, rear

Set Screw

G

Group No.

10-13
10-13
10-13
10-13
16-13
10-13
10-13
10-13
10-13
10-13
10-1k
10-14
10-14
10-14
10-1k
10-14
10-14
10-14
10-13
10-13
10-13
10-13
10-1k4
1013



0il Filter Assembly - (Exp.)

-20-



FIGURE NO. 9

OIL FILTER
Ref. No. Description Group No.
1 Stud 10-16A
2 Gasket, filter to adapter 10-16A
3 Element, oil filter 10-16A
i Filter, oil 10-16A

2] -



Fuel Injector Pump Drive - (Exp.)

20



Ref. No.

O CO—] OV W o

FIGURE NO. 10

FUEL INJECTION PUMP

Descrigtion

Bolt

Pipe, No. 1 to 2 and 3 to 4, atomizer leak off
Pipe, No. 2 to 3, atomizer leak off
Bolt, fitting, No. 9

Connection, leak off banjo

Pipe, set, injection pump to atomizer
Atomizer and holder

Pipe, cylinder, No. 1

Pipe, cylinder, No. 2

Pipe, cylinder, No. 3

Pipe, cylinder, No. k4

Clip, pipes, No. 1 and 2

Plug, carrier

Gasket, injection pump

Carrier, injection pump

Gasket, carrier

Hub, injection pump drive gear
Cirelip

Gear, injection pump drive

Screw, set, 5/16"

Cirelip

Adaptor, injection pump drive gear
Stud, 5/16"

Pump, fuel injection

Washer, seating

Connection, leak off banjo, No. 4

B~

Group No.

12-03
12-03
12-03
12-03
12-03
12-03
12-03B
12-03
12-03
12-03
12-03
12-03
12-0k
12-0k
12-04
12-04
12-0k
12-0k
12-0k4
12-0k4
12-04
12-0k
12-0k4
12-04
12-03B
12-03



—
p \
\

- (Exp.)

Fuel Oil - Lift Pump

-2l -



Ref. No.

=

OW O™~ O =W o

FIGURE NO. 11

FUEL OIL FILTER AND LIFT PUMP

Description

Pipe, atomizer leak off to filter

Pipe, filler to injection pump, assembly

Pipe, fuel pump to filter, assembly

Pipe, injection pump to filter return, assembly
Olive (Gland)

Nut, 1ift pump inlet port

Pump, 1ift, fuel oil

Gasket, 1lift pump to block

Filter, fuel

Element

“D5

Group No.

1854
12-03
12-03
18-03
12-09
12-09
12-09
12-09
12-03C
12-03C



Air Cleaner and Manifold - (Exp.)

-26-



Ref. No.

=
O\ =1 O\ £ W N

o e
W o+

FIGURE NO. 12

ATIR FILTER

Descrigtion

Nut, wing

Washer

Gasket, cover to element
Filter, air, assembly
Seal, element

Clip

Seal, container

Gasket, induction manifold
Manifold, induction

Set Screw, 7/16"

Washer

Heater, induction plug
Olive

Nut

D7

Group No.

12-05
12-05
12-05
12-05
12-05
12-05
12-05
10-19
10-19
10-19
10-19
10-19
10-19
10-19



Water Pump = (Exp.)

-28-



Ref. No.

H
O\ -1 OV FWw o

o
n -

FIGURE NO. 13

WATER PUMP

Descrigtion

Thermostat

Set Screw, 1/4"

Gasket, water pump

Plate, water pump mounting
Gasket, plate to head
Pump, water, assembly

Set Screw to cylinder head
Set Screw to cylinder head
Pulley, water pump drive
Washer

Nut

Set Screw to cylinder head

-29-

Groug No.

14-0k
14 -0k4
14-0k4
14 -0k
14 -0k
14 -0k
14-0k
14-04
14 -04
14 -0k
14 -0k4
14-04



PARTS PECULIAR TO PERKINS DIESEL ‘JEEP' MODELS CJ-5 AND CJ-6

FIG. PART DESCRIPTION 515
NO. NUMBER 50 8
GROUP 10-01 - ENGINE
925058 | Engine, @sSembly -=== === oo oo e
931000 | Gasket Set, (Joints) major overhaul, engine---=----ceccecaaeee--
Consists of':
965019 1 Gasket, lub. oil filter to cylinder block
: 931080 1 Gasket, lub. oil filter cover to container
i 931009 2 Gasket, crankshaft rear oil seal
! 931100 1 Gasket, fuel pump carrier
| 965095 1 Gasket, cylinder block to water inlet connection
; 931150 1l Gasket, camshaft end cover to cylinder block
% 931101 1 Gasket, fuel pump and drive carrier to timing gear
[ housing
| 931077 1 Gasket, timing gear housing from cover to housing
; 931073 1 Gasket, timing gear housing to block
1 931074 1 Gasket, timing gear housing power take-off cover to
housing
, 965002 1 Gasket, timing gear housing exhauster facing cover to
i . housing
931075 1 Gasket, fuel pump gear inspection cover to front cover
965093 1 Gasket, fuel oil 1lift pump to block
931008 2 Seal, crankshaft rear
931096 1 Gasket Set (Joints) Sump (0il Pan)
| Consists of':
! 965012 1 Gasket Set, oil pan
@ 965014 1 Gasket lub. oil sump (o0il pan) front strip =
‘ 965013 1 Gasket lub. oil sump (o0il pan) rear strip E
| 931010 1 Gasket Set (Joints) cylinder head
Consists of:
931057 1 Gasket, cylinder head cover
; 931011 1 Gasket, cylinder head
| 931132 1 Gasket, cylinder head rear cover to head
931028 L Gasket, combustion chamber cap to cylinder head
931029 2 Gasket, exhaust manifold to cylinder head
965024 1 Gasket, exhaust manifold outlet flange
965023 1 Gasket, induction manifold to cylinder head
965162 1 Gasket, water pump plate to cylinder head
965097 1 Gasket, water pump outlet combustion
965098 1 Gasket, water pump body to mounting plate
931118 4 Washer, atomizer seating
GROUP 10-02 - CYLINDER BLOCK
2-17 931126 | Block, cylinder assembly (less studs)----c---ooommmommmomoooo 1
3-10 931012 | Cock, water drain------cmmoc oo e 1
Al 931001 | Liner, cylinder block----ememesmccmccmcccccccccncamaccnccaccann- -
965136 | NUb===—mmmmm oo e e o e e e e e e e 1
965135 | Olive (Gland)----mc-emmccmmmccccceccccccommcmmmnecaeecen—cmaan 1
931130 | Pipe, water draim--------cmmmmm - 2
965131 | Plug, drain COCK=mm=mmmmmmm oo oo o o oo e 1
3-16 965132 | Plug, lub. pressure switCh======-mocmooo oo 1
3-26 965130 | Plug, pressure rail---=-—-e--mmo oo 2
3-9 965128 | Plug, water Jacket—-=e-e-mmmmoo oo oo 9
3-8 965129 | Plug, water rail--------eemmcme oo mmmmm e 1




PARTS PECULIAR TO PERKINS DIESEL ‘JEEP' MODELS CJ-5 AND CJ-6

FIG. PART DESCRIPTION 5 E
NO. NUMBER 50
GROUP 10-02 - CYLINDER BLOCK (Continued)

3-18 965133 | Plug, 3/8" - Exhaust feed boss fuel filter facing------—-=--=- 2| 2
3-20 931002 | Set Screw, c/s bearing Cap=----=-mmmmmmmcmmmccc——ee——————————— 10|10
931129 | Shim Washer, c/s bearing cap (A)-=mee-mmmcmccmmcmccccccmcee oo 1010

3-22 931127 | Thimble {Dowel) ¢fs HOETING D = = o e - i o i 10 (10
3-19 GOSLTU | A BT o i i o i o e 2| 2
3-21 931128 | Washer-tab, c/d Bearing cap SerewsscssscssccvetammssosesEssns 10|10

A - Before Engine #2506460
GROUP 10-02A - CYLINDER HEAD

1-7 931013 | Head assembly (less valves and springs)---------ecomcmeoomcooo 1/ 1
1-21 931027 | Cap, combustion chamber==c-=escacamc oo ccoccmcccccccccccccccaa- ik
2-20 931131 | COVEr, re@r====-mm-mmceccmccmemcccccceccccccccccc—cccmm—— e ———— 1]- 4
L1k 931028 | Gasket (Joint), combustion chamber cap--------c-accccmcccccaa- 11 1
3-2 931011 | Gasket, cylinder (Joint)=---ececccmcccacccmccacccccccccccacaaa 1] 1
L-10 931132 | Gasket (Joint) rear cover=-------mmmmmmocme e 11
9651U6 | MU == === m oo e e e e e e e e e e 1212

CISTOID | Ik oot o 0 e A o 19|19

965137 | Plug, water Jacket---—--crec——cmcmocccccmmr o cmasam——aaaaa Lk

965138 | Plug, water port--—-c--ccc-mecccamecccccccacccmcccccccccaceana= 31 3

965142 | Set Screw-~eecmcscccceccccccccccsccsasccccccnscccmamemema————— L]

965141 | Set Serew---—=—ceemmm o e e oo e mcmmcmcaeaaa- 515

965145 | Stud=mmmmmmm— - e e e e 3] 3

965144 | Studmmmmm e e e e e e 9| 9

931005 | Stud, to block /16" x 4=3/8" oo 1] 2

3-28 931003 | Stud, to block T/16" x bel/h" cemcma e 10|10
3-3 931004 | Stud, to block T/16" x 5-11/16" (atomizer holder)------=-====- 8| 8
965140 | Washer, plain-----eccccccmmmmmccmccmcccccccemccccccccm———————— 11

965143 | Washer, spinning-----c-cccmmmmmmmmmcmcmcccmccccccccmcccmccaaa- 6| 6

GROUP 10-03 - CRANKSHAFT

5-9 931133 | CTAnKShaftmmammm o r—coee—mmmmm s s oo -memssseeas 1)1
5-13 931117 | Bearing Set, crankshaft, Std.-----=-=ccmmmmmmmmmm - I o
931118 | Bearing Set, crankshaft, .01l0 U.S.,-=me-ecccmcocmcccccccccccacan 1] 1

3-12 965147 | Bolt, rear end cover clamp (5/16 x 2| 2
1-15 031122 | Dog, starter----------mmmmm e m e 4 -1
931136 | Flange, (Slinger) crankshaft oil thrower-------ceeeecmeceecaa-a- 1] 1

3-14 931009 | Gasket, (Joint) rear end COVer----==mmmmmeecmcommmccce———————— el 2
5-17 931034 | Gear, crankshaft--=------e oo o e 1|1
5-19 965151 Key, crankshaft gear and pulley--=-===-ccccmccmcmcccccccncaaxa- 1| 1
3-11 931007 | Kit Cover, rear end (one pair)-=---e--meecececmcmccmecceccceeeee 11
965148 | Nut, 5/16" (oddie type)-—-----=cccccmccoccccmmmmcmcmem——a———- 2| 2

931137 | Pin, spinning--ee-eccmcccc e e ——— L L

1-16 96528k | Pulley, crankshaft fan belt drive-=m=me-memmcemecccmccmomeeea- 1 A
3-15 ooty (- R T T S O —— 2| 2
3-13 965149 | Set Screw, rear end cover to block (5/16 6| 6
OBS102 | BHTHL, THED OO o0 i e oo 50 e i 6| 6

5-18 931134 | Spacer, (Distance Piece) crankshaft gear---------------c---uuo 111

-31-




PARTS PECULIAR TO PERKINS DIESEL ‘JEEP' MODELS CJ-5 AND CJ-6

FIG. il DESCRIPTION S g
NO. NUMBER 5|3
GROUP 10-03 - CRANKSHAFT (Continued)
5-15 931033 Washer—--mm e e e e e 1/ 1
965152 | WasSher-=-=-c-cc—mmmm e e 1| 1|
965150 | Washer, shaKeproof -======m = emme oo e e 6| 6
5-11 | 931037 | Washer, thrust, crankshaft bearing, .007 0.S. tOp--=--mm=mmm-n- 2| 2
5-12 931038 | Washer, thrust, crankshaft bearing, .007 0.S. bottom---------- 2| 2
GROUP 10-05 - CONNECTING RODS ‘
|
5-T 931138 | Rod Connecting, (Less bearing)-=-------ecmemmcmmmcccmeceeeee h' i
5-20 931042 | Bearing, connecting rod Std.-==-m=--=---mmmmmmmo oo 8l 8
| 931043 | Bearing, connecting rod .010 U.S.===--mmmmmmmmmmommmecemomooo | 8] 8|
58 | DF1030 | BOLL, COTMBETING DO mio s msnsrs s oo s i s s i | 8| 8!
5-21 931041 | Bushing (Bearing) Piston Pin-=-ee-eceocmm e eeeee e hi L
5-10 931119 | Nut, connecting rod bolt---=-c-emo oo 8| 81
\
|
GROUP 10-06 - PISTON AND RINGS ; |
5-6 931044 | Piston w/Pin assembly, less rings Std.--------commmmmccaacaaao I Y|
931045 | Piston assembly, less rings .030 OS-=-e-mcmccmmccccmcmcceeeee L 4
5-22 931046 | Cirelip, (Lock Ring) piston pin-------eemeemcccmmcecccceceeee 8| 8]
5-23 931139 | Pin, PiStOn=mmm-mm oo L4
5-1 931047 | Ring, compression Std. (Top Groove)----=---eeecmmcocmcccccean- Li L
5-2 931048 | Ring, compression Std. (2nd Groove)----=-e--ee-meemcocmcmecooaao R
5-3 931049 | Ring, compression Std. (3rd Groove)--=--=-=--cccmcmmoomaaaaa-- 16 (16|
5-4 931050 | Ring oil scraper Std. (U4th Groove)------ccemmmmcmccmccmceeeo Lk
5-5 931051 | Ring oil scraper Std. (5th Groove)---=---ceecmmccmmccmcccan-- Lt b
931052 | Ring, compression .030 0S (Top Groove)-----e---mcememcmmee—n-- L4
| 931053 | Ring, compression .030 08 (2nd Groove)e--c-ccccccmacccmccacaa- L k|
' 931054 | Ring, compression .030 0S (3rd Groove)-=====m--m-cemmmccoaao-- 16(16|
| 931055 | Ring oil scraper .030 0S (4th Groove)-----co-cmmmmmcccmcccan-- h; L
} 931056 | Ring oil scraper .030 0S (5th Groove) -—---e-emeeccmmmme——eemem ‘ 4| M;
|
|
[ CROUP 10-08 - VALVES - ENGINE
4L-23 | 931015 | Valve, exhausSt-=-=----mmmmmmm oo e e L1k
L-22 | 93101k | Valve, inlet----cemmmm oo e Li L
L2 931022 | Cap, valve SPring------==--m---mm oo cmm e e mmmmemmmeeooo 8| 8
L1 931023 | Cotter, valve SPringe----=-=m-m-ecommm e cccmmeme e 8| 8
L-6 931017 | Guide, ValVe-==-mmmm e e e mmmm e 8| 8
4 -25 931026 Nut, loCKemmmmm e e 8| 8
426 931025 | Screw, valve tappet----===--mmmoemm e ——m——ee e 8| 8
4-3 931018 | Spring, iNNer-=---c-m--m- e e m—m e 8| 8
44 931019 | Spring, OUter-------eemcccce e cecccm e m— e 8| 8|
424 931024 | Tappet-—=-=-c—c o eeemcccmccmc e 8 8
45 931021 | Washer, valve spring locating-------ceccmommmccmmccmcc e 8 8

i



PARTS PECULIAR TO PERKINS DIESEL ‘JEEP' MODELS CJ-5 AND CJ-6

FIG. PART clc
" NUMBER DESCRIPTION ; ié
GROUP 10-09A - ROCKER SHAFT AND LEVERS
6-19 931060 |Shaft and plugs, rocker arm, assembly---------ccomeccmmccoacoooo 11
6-8 931063 | BRARKEL : FOBKST AHEEE i misipe oo ot e s S et 515
6-15 965156 Wift; BEE: TB  ensamonmmmnmrnmm s s i i o S s 515
k-9 BEEIEE | (S s s et i e A S e S B 33
L7 GENIOH: | S, 5O s v o oo oo ot o 5 2|2
6-1k4 965157 Washer, plajfeec—ceccmmam o ccmmm e eeeam 5|5
(cover to head) i
2-k 931142 |Cover, cylinder head, assellbly-ececcccccccacaccccccancnceanac=- 11
6-1 965161 | Nut, 5/16"cemmccmsmcacnmsanmonmenacasssnamnacmneasasonnmnm= 313
6-3 931058 | Washer, leather, COVER-—sesesassammyemm s SR S 303
6-2 965160 Washer, plain, COVEr-—==mmmmmmm e oo mmm e m e oo 313
6-7 931140 |Cireclip (lock ring) shaft--e-ccccccmcccccccacccccccccccccacana- 1212
6-20 921057 |Casket (Joint) to 6¥11H0er HEGl-——~m—memmem e m e e e ——— L1
6-9 931064 |Lever, rocker - left-----cecmecmccmmcmmcmccccccmemm—————a- Lok
6-10 931065 |Lever, rocker - right--ec-cccccmmmmm oo ccccccccccccccmccceea- LL Eh
6-17 931141 |Pipe, rocker shaft oil feed, assembly-------eememomcmmccmccana- lli 1
6-11 965159 | Nub=--——memcmoccccccmccmcr e mccccm e ccmme e cmcccemcaeeaa ERS
6-12 965158 | OL1FE (BIESNA) = mm o m o mmimom i i i i i e b 11
(to cylinder head) E |
6-6 965153 |Plug, rocker shoft-------e--cecececcccmcaccaccccacoasmannnna—an= 22
931062 | Shil-«sr=cscsmmmm st m e R e e e S e S S e S e - - * | *
6-16 931066 |Spacer (Distance Piece) short--eececcccccmccccccccmccccmcmccna- L4
6-13 931067 |Spacer (Distance Piece) long-----=-smmmcccccccocccmcmcceccceaea- 11
6-18 931061 | Spring, rocker Shaft------m--m-m-----;-c-cm—m—-————mm e B
(*) As Required ' 41
|
GROUP 10-11 - CAMSHAFT ‘
|
-7 931143 |Camshaft--=-ccccccccccmcccmcmmcccm e ccccemmcccmcmc e m e ————— 1)1
3-27 931144 |Bushing, camshaft (#1)----===-ecmmmmm oo e e 1111
3-5 931149 |Cover, camshaft end-----—--—---—cmcmmcmcemmcmmccccccccmmm—e—a- 11
3-7 965168 | Set Serew 5/16™ - Blecommmmmmcm e e an- 4 k4
3-6 965164 Washer, spring 5/16" - mc o nae bk
3-k 931150 |Gasket (Joint) camshaft end COVEr-------ccmmcccccccccmmmmmmanan 1 %
7-6 931069 |Gear, camshaft Qrive----ccececccccesmcceamemcacmmammanannanna=-= 1|1 |
-4 965162 Set Screw, gear to camshaft 5/16" 24 —ccccmmmmm oo ecceeeeaee 313
7-5 965150 Washer Spring, gear to camshaft---------ecmmmcommcmccmcoeoaoo 313
T-17 931070 |Gear, camshaft lower 1dler---e----ccmmommo e 1,11
T7-24 931071 |Gear, camshaft upper idler----------emmemmmmm oo mme o 1|1
T-23 931072 |Hub, camshaft idler gear------=-ecemmmmmmmmmme e e e 2|2
T-11 965126 | Pin, camshaft thrust plate-=-=-mmmmmmmmmomo oo 1|1
2-8 931155 | Pipe, cam chamber to cyl. head, assembly----=-----eecmomeaaaam- 11
GIIDBE | - B ot s s e i i i i i 2|2
931083 WaEher-—----e-m-cccccccccccccccccccccccccmcscmeeece——e——————— by
931151 | Pipe, spray idler gear, assembly-----cec-emcemcceccmeccceeecaao 11
965170 |  BOLfmmmmmmm oo oo e e e e 11
965172 Lock Wire-emme e e e e e s s m e e e = 11
965171 T o e 2|2
931153 | Pipe, upper idler gear feed to camshaft----=--eecemcccmcccccaaa- 101

-33-



PARTS PECULIAR TO PERKINS DIESEL *JEEP' MODELS CJ-5 AND CJ-6

DESCRIPTION

931154
931082
965121
965120
965175
965158
965193
931083
931152
931082
965119
965118
9O51T4
965173
965193
931148
931147
965146
965165
965166
965167
931145
931146
965169

965001
965193
965191
931158
965004
965003
965194
965152
931159
965184
965185
965189
965187
965181
965186
965187
965188
965183
965182
965164
965143
965164

GROUP 10-11 - CAMSHAFT (Continued)

Pipe, cam chamber to front bearing-------cececmcmccmmcmcccaaa-
Boltemmm e m e e -
Commection [Banjo) to Front beardmgmssse e ssesssmismemems
Connection, camshaft chamber end---------ccccmmmmmmmecca——-
Nutmemm e e e e e -
Olive (Gland) (3/16" pipe)----—-——-m-ceremmccerarm—memn————-
Washer - e e e e e e m e mm e —— -
Washer-=----ccm e e

Pipe, 0il pressure rail to upper idler gear-------------—-----
Boltmem e e e e e —
Connection feed end-----ccccmmmmmm e -
Connection rail end----==-ecmmmmmcm e e
NUutmmemccmccm e mm i c e m e e ccccccccccsccccccm e
D138 (GAERA) (/1Y BIPE) comm s i i o g o i o st
Washer-------cccmmmm e -

Plate, camshaft lower idler gear retainer------------ceeoeou-

Plate, camshaft upper idler gear retainer-----ceceececececcmcccaa--
Nut, 3/8" -2 e oo
Stud, lower fdler plate 3/BMllccmmucovcmsmmn o o ——
Stud, upper idler plate 3/B"-Blhecicscsmmarnsonnivacmmnmmaas
Washer Locking-----cec e oo e oo - -

Plate Thrust, camshaft----c--cccmmmmm e

Plate Thrust, camshaft front-----------———cmmmmrm e
Rivet to timing gear case front cover------cecmccccmccmmccnna-

GROUP 10-12 - TIMING GEAR COVER

Case Timing, exhaust COVEr=m=mmmmmmmm oo
Set SCereW-----cccecoms o rmrcdamasmessc s s a e ———
B BT = = oo i o 5 o e 0 o o o

Case Timing, front, assembly-------mcocmcmo oo e

Clip, breather pipe-----=-ccsocaccmrcmcmmscmcnecnansanaaanaaas

Cover, fuel pump gear inspection and breather pipe assembly---
Bel Sy T e o mmsmnm simmiimanimimimms e b Mok g e o
1 P2 T=Y o1 g gy gy

Cover Timing, case front-cee-eccmmcmo oo -
Nut, 5/16"cccccacccccmcccaccncccacccncccccsscncnacansboncsm"
Screw, to timing case 5/16"-18---— oo ececaeaee
Set Screw, Gen. ADJ, aTm 5/16"-18-mmcmcemmmsancsemrbrbnea=
Set Screw, idling control bracket, 5/16"-18---ccooccemoooo
Set Screw to bottom cover, 5/16"-2h--ececccmccmcaamcnccaaoo-
Bet Serew, to tIning cage 380 -1h-cccmummmmingcmommmem s
Set Sevew, to timing cape §5/1B" 1B-msssrasnsmmmmsnsmemnmnnsm
Set Screw, to timing case 5/16"-18---cccccmmcmcccccmcc—eee-
TEUL ;. 5 10™ o v s e s s s st s i
WasSher ————=mm e e e e e -
P SV i | R e S S
Wagher Bpring F/BMssscursmssmnsncmssmmmnnmmnsen s e
Baihier SOrEnl S 1B e g et s

S e

e n
- e

-

=
n
=

MHHMNDNWWOHFFMDMDDNODHEFNDHFOOD EFHEEDHE

HOMNHHN @D &

NS el AV R UV R OV

EFEHE e

WO HEHEV -



PARTS PECULIAR TO PERKINS TiESEL "JEEP' MODELS CJ-5 AND CJ-6

ey SART [cTc]
‘ . DESCRIPT!ON ! 3
| X MEES L5 s
I“*‘*Af = - S— ‘A,f,,ier,, 4
f GROUP 10-12 - TIMING GEAR COVER (Continued)
{7-8 965000 |Cover, timing case power take Off---m-emmmomcocoomooo oo ESEN
: 965184 L i [ o | 1
| 965190 Set Serew 5/16" 18- ccm o i i 3
| 65192 BENA 5 TP T Bl omssomsnomimmio oo s o st i i i s e 111
G65191 T B ottt 5t e 5 5810055l 3
| 965164 WEETIEE ), BT TN i s o i s s 6 11
i 931075 |Basket (Joint) Breather plpecss-msrmsmssmmm e smmm e e ! 1]
IT-2 931077 |Gasket {Joint] Front cover O ORBEw= e mswmeiss e wmss | 1
965002 |Gasket (Joint) exhaust COVEr-—===-emmeccccccccmcccccccccccce—aae l 1|
-G 03107k |Gasket (Joint) power take Off COVEr~---cecm—mcmmmomcccuceccanaan 1
7-14 | 931073 |Gasket (Joint) timing gear case to block---==-----e-mommmaoooo- 1|
7-15 | 931157 |Cover, timing case, bottom===-emmmemmmm e e 1
7-16 965180 Set Screw 5/16"-18ecccececm oo m e memmeeemmeemeaae 2
‘ 965164 WREher SRTANE, T7 1B e oo o ot o oo o i s 2
L-ik 931156 |Housing timing gear, cas@----c---smccccccccccmcmcmmmce——m—a—- 1
T-13 965176 Dowel t0 DlocKk-====—m—mmm e 2
965177 Set Scerew, to block 5/16"-24-cccmcomcmmc e e 10 10
055178 Set Screw, to block 5/16" 2l oo oo cieeccccceeeaee 1171
‘ 965179 Set Screw, to camshaft chamber-------c-cmcemcoccccccccecana- R
; 965164 Washer Spring, 5§5/16"=<cs-ssresesscsaammmmoccssssassnnmannann 11 01
% 365150 Washer, Shakeproof--——-----cecceccccocccccccoocmmcmmmsmnaaan-= L
E 955195 |Plug, front COVer---—-—---c-cccccmmmmmcccccccememcm—————m——m—mem 1
; 965196 1Y) of RS S !
I7-2C 031121 |Seal, timing case front COVEr-—-—-cmmccm e oo il
; GROUP 10-13 - PUMP OIL - LUBRICATING
8-10 | 931085 |Pump 0il, 858y =m==mmmmmmm - e meemmeem oo 1
965163 Set SO W= mmmmm m m e e 3
965150 Washer, shakeproof-------ececmcmmm oo mcmcmmcccmcccmmmmem |3
8-6 931087 |Bushing, lub. pump idler gear-------=--cemccmcommmmecm e |1
8-8 | 965198 |Clip, lub, pump idler geAr-----------ccmc-mmccmmmmmme—e—m—————— 1
8-20 965006 |Flange, oil suction pipe---=-=cmemmmmm oo e 1
8-5 965163 Set Serew-----c-cemmc e mmmmae 2
9C5164 Washer, spring-------cc--ememcmommm e mcmmmemm e 2
(To pump housing)
8-9 931086 |Gear, lub. pump idler, asSSy.-----==-=c----mmmmmm-——mmemeem oo 1.
8-k 965008 |Pipe, oil delivery to cylinder blocK-------ccmmcoococommcmmmae- 1
8-3 965201 U == = e e e e e e e m e oo 2
8-2 965200 0live (Gland) -===m=mmmmmm o s oo oo 2
8-1 965005 |Pipe, 0il suction, &888Y.---=cccecccusccnacammnnscecnccmcnnm—- | 1
8-24 965199 Set SereW=mmmmm oo m e m e e | 1
| 965202 Washer, Spring--=----mem-mm oo e e e e |1
! (To pump housing) |
8-21 | 965007 |Seal, oil suction pipe ("O" ring)----ceecccccmccnsancscananuas [ 1 |
8-19 965009 |Strainer, lub. Oil--eeeecmmmcm e |1
8-22 965010 Spring, positioning---~-eemmeem oo 1
8-7 965197 | Washer, lub. pump idler gear-s=ee----ccecnerocccccccccceccen—- 'l
| |
! |




PARTS PECULIAR TO PERKINS DIESEL ‘JEEP' MODELS CJ-5 AND CJ-6

FIG. PART cle
NO. NUMBER DESCRIPTION é g
GROUP 10-14 - PAN OIL - SUMP

1-13 965011 | Pan, ol (Bump)-sscscnsammmsccmnsossnnsmme i em———————— 1] 1
965184 Wahy G L™ it it o i i i i 540 5 5 i o s e 0 2| 2

8-1k4 965163 Set Screw;, 5/16"ccrremmmmaccmccnmnmennnaeannan——————————— 141k

8-13 965204 BRI, B L i o i i i s i S g 2| 2
931088 VEEHED [DHAE DOBE] o ot s i s s s o oo o b o i 2| 2
965164 Washer, Spring---=—-—=- oo e e 14! 14

(To timing case and block)

[ 1-12 9565015 |Dip Btick (01l Lever Gauge)s--——=sr=mcasarsnsmmmnsssesmmnsmy e 1] 1
8-16 965016 Wacher, Befling-cemc—rerccacmcmesmaescmecaenem——————————————— 1| 1
8-11 965014 | Gasket (Joint) front----ceecoccccacccamcccccacnccccnccaccacan= 1i 1
8-23 65013 | Gasket (JTolhl] Foar -camm e oo e o o e i o s s i 11
8-18 965012 | Gasket Set (Joint Set)--=m=mmmmmmm oo 1| 1
8-15 965203 | Plug, drain----eeceecmmcccccmccmcccmccmccnccemccmmmcccecen———— 1{ 1

; 965017 | Tube, Dipstick Guide----==emmememmemcmmmmmmmcammmmmmemmmmmee 1| 1|

|
| |
GROUP 10-16 - CAP OIL FILLER |
|

2-3 931059 | Cap, 01l filler---mmm o - e e e 1| 1
GROUP 10-16A - OIL FILTER - LUB. |
2-15 965018 | Filter, 0il, lub.---=======-=-mmmmmmmm—emm e e 1| 1|
965146 Nut hex to adapter-—----mc oo - 2 2{
965205 Stud to adapter----—--ececcccmcccmccccccmccmmecccmccmcen———- 2| 2|
| 965143 Washer, spring to adapter------c-mmommmmm oo 2| 2|

9-2 965019 | Gasket (Joint) filter to adapter------=---cemmcmcmaccoocomoooo 1| 1]

| 2-14 965020 |Adaptor, hub. 01l Filter---eeccmm oo ccmccccccc———ea- 1 1}

965146 Nut, heX--=-emm oo e e oo e 2| 2|

9-1 965205 SEUG === == mm e 2| 2|

965143 Washer, Spring------=---emmmmm oo 2] 2|

965019 | Gasket (Joint) adaptor to blocke=--==--comocmmommmmmceem oo 1)1
Serviceable Components of 965018 !

965206 | BOlt=======m=—mmmcecmmmmmmmm e mmmmmmmmmmm—mmmmemmmee————ee e 1|1

965207 | Circlip (Snap Ring) -=-==--mcmmmmm oo 111

9-3 931078 | Element, lub. 0il filter----=--=---ccmccmmccccommmmm oo 1j1

965122 | Gasket (Joint) element-----=cececcmcccmcccm e m oo 111

965123 | Gasket (Joint) to balance valve=-----c---mmcmemmcmmmmmmm—mmo 111

931080 | Gasket (Joint) t0 hegad-=====cccccmcmcmemmmcccc e e 111
965210 | Plug, VeNt=--=emmmmm-mmmeo o e oo e e —mmme——ee e 111

965211 WaSher -==-=-=-mm o e e mmmmmm—mm—oo oo — o 111

965125 | Spring, balance valve to element---------c=c-----cc=cs-cccmo--- 111

965124 | Balance Valve--=======-m==--mm-ommommmmmmmmo—cmmoooo oo o—mss li L

965208 Washer (Seal) felt------------m=so-mmmomccococoooooomomnoo- 11

965209 Washer, steel---=--=m=-=---moom-omommmmmoooooooooooooooooos 111

931081 | WaSher------mmmmmmmmmmmmm e mmm s mmmms o oommooooooo o onns 111

-36=



PARTS PECULIAR TO PERKINS DIESEL 'JEEP' MODELS CJ-5 AND CJ-6

FIG. PART C C
vy NiitiaER DESCRIPTION g z
GROUP 10-19 - MANIFOLD EXHAUST AND INDUCTION

1-3 DOS0R], | MIEEITETEAL, BRI s e st o S P S 1| 1|
931030 Waiti, 516 cmassms s R e R R R Lk

L -20 965212 Boni, BLIGTenpssrsscs s R S A S Wi k4
965213 Washer, plafn 516 sscssmmriaccnsmminbonn et e Lk

L7 965024 | Gasket (Joint) exhaust pipe flange------—---ce-ceecccccecccae=-- 1{ 1
931031 M (36 o omsmomsommtn s o i o o i i i i i 2| 2

4-18 965216 TN 158 ™ st s o et 1 2| 2
965157 Washer, plain-----c-eccmmccmacmmcmmcccccmccccccccccmcccce——- 2| 2

12-8 965023 | Gasket (Joint) 1nduction MANIFOL M= s mmmmmim mminesmmm wwmw = 1
L-19 931029 | Gasket (Joint) to cylinder hegd-=e---oeocmmccccmccomccmccaeas 2 2‘
2-7 965285 | Induction, manifold (See Note A)-emeccmmm oo cmcmcmceceeee 1| 1]
965022 | Induction, manifold (See Note B)--cemccccmmccmcmccmccccmcccaa- | 1| 1!
12-10 | 96521k Set SCTew, T/16" oo mmcccmecmm e mmmmmmmmm i mmmm e | 2| 2|
12-11 965215 WasSher--~ceccomemcccccacccemmoremecccmecmcmmccmcm e e ———————— 2| 2|
2-6 965287 | Plug, heater, induction (CAV 285-3A) (See Note A)--=--e-eemaenn 1| 1
12-12 931120 | Plug, heater, induction (CAV 357-1 ) (See Note B)--==---cee--- i 1}
965286 | Plug, heater, induction (CAV 357-5 ) (See Note C)--=---eeema-- 1| 1|
12-14 965175 NUt—-———m e mmcm e emmemmcmeememee—meeemme— e 1| 1
12-13 965158 [0 e 11
A - Before Engine #2505437 !
B - After Engine #2505437 L
C - After Engine # [
|

GROUP 10-21 - FLYWHEEL AND RING GEAR

965025 | Flywheel and Ring GEAT -=mmmmmmmmmmmmmm---mmem-mmmemmmmmmm e mm e 1| 1]
965217 Set Serew 1/2" - cmcm e ccccccccccena- 6| 6
965026 Washer, tabh=mmmo oo e e e 3| 3|
965028 | Bushing, clutch pilot----=meom-mmcmmom oo 1l 33
965027 | Gear, Tingem=m=mmmmm o m—emmoo ee  mmmeemmem e Lf K
z
GROUP 10-22 - FLYWHEEL HOUSING 1
965029 | Housing, f£lyWwheel-----—mmmmm oo oo oo memmmee e 1| 1|
965219 BOLt, 3/8"ammmmm e e 8| 8|

965218 DOWE L == e e e e e e e e e 2] 2

965146 NUL, 3/8M e m e oo o oo e e e e oo 8| 8

965143 Washer, spring 3/8"-----mmomm e 8 8

(Housing to adapter)

965031 | Cover, hOUSIing=m=mmmmmm oo oo e oo e e 1 1

965222 SCrew #10--mmmmm e e e e 3| 3

965223 Washer, sSpring----—----c-cmmmmmm oo memm e 3| 3

(To housing)

965032 | Cover, housing direct w/seal----=-cmemmoommmmmmmmmcm e 1] 1

965224 Set Serew #l0=mmmmmmm o e 31 3

965225 Washer, spring 3/16" —----emm oo oo e e 30 5

965033 | Cover, inspection hole-----=scecemmeccoccmmccccccccaceocccaa-a- 111

965199 Set SCreW-——mmm e e e e e e mm 2| 2

965202 Washer, SpPring------c--mmccomm oo eccmcmeemmmmme - 2| 2




PARTS PECULIAR TO PERKINS DIESEL ‘JEEP’ MODELS CJ-5 AND CJ-6

FiS, CARY DESCRIPTION S (J:
NO. NUMBER 5106
GROUP 10-22 - FLYWHEEL HOUSING (Continued)
QORI | PUBEE , BIRR nomsrsomstsissiio sos i A  S 1] 1
965220 DOWE L = m e e e e e e e e e e 2| 2
965221 Set Screw 3/8" ---------------------------------------------- 6| 6
965143 Washer, spring 3/8"-ccscscaccccncamermamcmacnrannrerneeanm———- 6| 6
GROUP 10-23 - ENGINE MOUNTING
965036 Bracket, front support, left--eeeeem oo oo 1l 1
965037 Bracket, front support, right-=-----mmmm e 1/ 1
965230 Nut, 1/2" t0 blocke---==m=mmccmcccc e ————— 8| 8
965228 Btud; 178" 1ttt Loacket 10 DLOtK-—semmamsamammio s aawiswss bl L
965229 Btud, 1/B" Fiaht Bracket L0 BLOTK=—weossms e s e Ly
965231 WBORET, BDT IR =i o i oo g s i o A B A 0 8| 8
(To block)
931116 | Insulstor, (Rubber) front mount-ee-ec-ccsmcmccccmccamccanaca-- 2| 2
965232 Bolt; 1/8" 160t-~(B06 HOLE D) wm—wrm oo memmo o s s s 2| 2
965142 Bolt; 1éffmemcens (BEE RO ) s c s st s 2| 2|
965233 IS i i o R ot -8
965234 Wesher, plain. LI e sr s s e e e 2| 2
965235 Washer, shakeproof 1/l'-crccccssmanmmrscmmnassmenmmnmenn-——— 2| 2
(To bracket) _
965161 Bt 571D D00 TOEE T o o oo i s s s s i Gi k|
965141 T R U ST R ST — 2| 2
965202 Washer, spring-----=-m e oo e e e e e 2| 2|
965213 Washer, Plain 5/16" - s mmm i o o o i o e i i e s 2| 2
(To plate)
1-1 965034 | Plate, engine left, fromt---e----mememmcccccccocmcmcccmemeee 1] 1
965226 T U AR 2| 2
965143 Washer, Spring---=-=m=m = m o e e e 2| 2
2-22 965035 | Plate, engine left, rear---------cecmccmo e e 1] 1
412 965227 Set Serew 3/8"-cecccmmccmm e erccmemmm e il &
965143 Washer, Spring---------mom oo e 1| 1
965039 | Plate, front mount. adaptor, left------e-meemomocmcoeceeeeee 1| 1|
965038 | Plate, front mount. adaptor, right-------ce-commocmccocooooao 1] 1
965177 Bl 511" snam s s e R R R e R SR 1] 1
965178 BOlt 5/16"—memmmmmmmcmcemcccemmccmcceccmemccmemcm—as e e e 2| 2
965161 Nut 5/16" e cvcccccmn s s e e e s m e ———————— 3| 3
965213 Washer, plain 5/16"--ccom e oo 3] 3
(To frame)
C - Before Engine #2505158
D - After Engine #2505158
GROUP 11-01 - CLUTCH
921977 | Clutch assembly (less driven plate) (Borg & Beck) (9-1/4")---- | 1| 1
965236 Set Serew----memmcm e 6| 6
965164 Washer, Bpring 5/16"-————cceommmm o mcccsdaccsa e s cancaa 6| 6
930340 | Plate, driven clutch, assembly (For 9-1/4" clutch)-------oo--- 111

-38-



PARTS PECULIAR TO PERKINS DIESEL ‘JEEP' MODELS CJ-5 AND CJ-6

FIG. PART ¢l c
oy SHREER DESCRIPTION é g
GROUP 12-01 - FUEL TANK

924267 |Tank, fuel, assembly----mcacacemccecacaoccaacmcamam e am— e 1|1

928162 |Cap, fuel tank (with decal)=c-c-—mccacnccamcnmmomcsasasnanmaan 1)1

928282 |Decal, diesel, (for fuel tank Cap)-===-=--cecccccccmmmcmccaaa- 212
GM-137422 | Elbow, 900 (5/16" tube)---ccoccmrmocemacmcommmccccmmcccmcnanas 1|1

GROUP 12-03 - FUEL LINES
GM-2Th2B1 | EI1p, %ibe, 5/16" (Fuel and retirsi LINes)-——cesssssmcosmesnuss 55
GM-159929 Berew, pan hé., No. 10=8 x 5/8Mccasssmmnornsmsmmmmmm s 2, 2
GM-271166 Nut and lockwasher, hex., No. 10=24-cocemmcmmcmccccceeeeeo il 2
GM-163210 Screw, sheet metal No. 10-16 X 3/8"-cccmmmmmmmmmmoo 1| .
(Attach clamps) .
GM-192107 | GL1D; BUbEommcme oo m oo mm oo de o e cm s me e ms e e e e e 1|1
GM-160536 Bovei, Pak Hd., L/AAY-00 % 58 eccssmnsumsmsmnmanswsmsssmess 1] 1
GM-271176 Rut and lockwasher, hex. 1/U"<B0zccsssmmonsvmsamummmanmaaus 1] 1
(Attach clip)
806177 | Connector, tube, inv. fl. t0 pipe----cccmcmmccmmcmceccmcceeeo 11
(1 - Return to conn.)

GUIITUED | EIB6W, 902 (5/16" FODE commmm i oo i oo o o i e i i 1
805871 | Grommet, .438 (In floor pan at fuel line)----=--ecmecmoemomaaao 111
GM-191559 | Tube, connecting, (Inverted flared to pipe)------=-=--eccaeaax 111
924276 | Tube, fuel, assembly (Front)-------ceccmmcomcccmmocmcmccceeen 1(1

924275 | Tube, fuel, assembly (Rear)----=c-eccccmmommcmmcmcceccmcmeem 1] 1

92427k | Tube, fuel return, assembly (Front)------ccomoomcemmmccccccaaao 1l L

924273 | Tube, fuel return, assembly (Rear)-------emcmmmmmmmmcmccceeen 111

924272 | Tube, fuel return, assembly (Rear short) (3 speed)--------=--- 1|1

928059 | Tube, fuel return (Rear short) (4 speed)-----c-emmemommcccaaao 11
GM-137414 | Union, tube, inv. fl. (Fuel and return lines)----=---e--eeea-o- 2l 2

GROUP 12-03B - ATOMIZER AND HOLDER

1-5 931107 |Atomizer & Holder------c--cecemmocccccocnccoccmmemasmcmncnm——— Ly
931006 1 YO g S 8|8

965146 Nut, holder 3/8" - mm oo e 8|8

931004 ST o 8|8

965157 WEAHBE 5 DT it i s e i 8|8

Serviceable Components of 931107

GEROOR. | AL ZIOE om0 i s i i o e o e e s by
QOS0ET | O T BT o o oo im0 5 4y

10-85 | 93108 | MEUHET, SOl e oo o o oo i i oo o oy 1 i e ik

-39-




PARTS PECULIAR TO PERKINS DIESEL *JEEP' MODELS CJ-5 AND CJ-6

FIG.
NO.

PART
NUMBER

DESCRIPTION

[T oY

[ e

11-10

1-8

10-6
1-2
10-9
10-10

10-11

o
1
a1 o

10-12

931110
965146
965205
965143
965250
931111
965247
965249
965248
965065
965239
965251

965040
965041
965241
965237
965117
965240

965042
965043
965044
965045
965238
965116
965239
931106
965046
965047
965051
965048
965052
965049
965053
965050
965054
965057
965058
965061
965158
965244
965175
965062
965055
965056
965242
965243

GROUP 12-03C - FUEL OIL FILTER

Washer, spring------cecm e e e e
Bolt, attach COVEr=m—mmmmmmm e e e e
T B THETT o im0

Connection banjo t0 pUmMp===-e-cm e
Washer to pump---=-=c-cmc e e =
(To pump inlet)
Pipe, filter to injection pump, assembly------- (See Note C)---
Pipe, filter to injection pump, assembly------- (See Note D)---
Pipe, injection pump to filter return assembly-(See Note ¢)---
Pipe, injection pump to filter return assembly—(See Note D)---

Connection, bays to filler---=--cmcmmmmm e

WasSher — === e e e e e
Pipe set, injection pump to atomizer----------- (See Note C)---
Pipe set, injection pump to atomizer----------- (See Note D)---
Pipe, #1 cylinder assembly--~-~---mcccacmcouan (See Note C)---
Pipe, #1 cylinder assembly---=----cccccecmcaaa- (See Note D) ---
Pipe, #2 cylinder assembly--------ccemccmccaaa- (See Note C)---
Pipe, #2 cylinder assembly---——---c-ccccmococa- (See Note D)---
Pipe, #3 cylinder assembly----=-----cccacecaan- (See Note C)---
Pipe, #3 cylinder assembly----=---ecmcaccccana- (See Note D)---
Pipe, #4 cylinder assembly-------=ccecmccecaan- (See Note C)---
Pipe, #4 cylinder assembly----e-e-cecmmmoeeanan (See Note D)---
Pipe, #1 to 2 and 3 to 4 atomizer leak Off-=----meoccooocooao-
Pipe, #2 to 3 atomizer leak Off-m---memmmemmccoccomocmmeeoo
Pipe, atomizer leak off to filter-«e-seeeeccccce-cccccmmccnaaea-

Olive (Gland) —---=----ome e e

Nut atomizer end----------—-ccmmmmm e e o

NUt - m e e
Pipe, #4 atomizer to filter overflow------e--mcecccececocecoaa-
Clip #1 and 2 pipesS--=====mmmecmm oo
Clip #2, 3 and L4 pipes--=-emmmomco e

Bolt, No. 10==------mmmmmcmcmc e mmm e e m e e

R FFDDD -

NHHFH -

W WRONMHHHMDHHEFODHEFHEEEHEERERREFDERRFRR

HHEHFRFFRFRFDDD -

S

W WNNOHHFHODHENDHEEERFEHEFERFEFERFEFEDEFRFFF R




PARTS PECULIAR TO PERKINS DIESEL ‘JEEP' MODELS CJ-5 AND CJ-6

Fl8; PART DESCRIPTION S1§
NO. NUMBER 5 6
|
GROUP 12-03D - FUEL INJECTION PIPES (Continued)
10-5 965059 | Connection (Fitting) leak off banjo------=-==-c-cemmmmcmmmomooo : 3 3§
10-26 965060 | Connection (Fitting) leak off banjo (#4)-----ccmcmmmcmcmmaoo- 1) 1|
10-1 965245 1275 % i R TS 3| 3]
10-4 965246 BN (T TR oo o i oo s o i i 1| 1|
965196 | WaSHEr === m e e oo oo e e e e e e | 8] 8]
B - After Engine #2505158 ‘
C - Before Engine #2506534 j i
D - After Engine #2506534 J |
|
|
GROUP 12-O4 - FUEL INJECTION PUMP |
1=11 931125 | Pump, fuel injection w/throttle and stop levers ‘
(See Note B and C)(CAV-3246-406) === mmmmmmmmmmmmmmmmmeemm o | 1] 11
GEGIEIE | I 57 15 oot mcorssom e s s o e s i e e L] B
10-23 965252 BEU,. TP EET o et o e o e L2l 2
965213 Washer, plain--e-ccecccccmcmmcmmcccmccmcmmcmccmccccccmcmeaa | @1 2
965164 Washer, Springe--------mom oo 2 2
10-22 965127 | Adaptor, injection pump drive gear-------ccccmmommccccmmmmaaa- L] 1|
10-21 931105 Circlip (Snap Ring) -----cemcmemmm e eemem LT 1|
10-15 965066 | Carrier, injection PUMP-====mmmomm oo | 1| 1|
965254 SCTewW, Cap===== o m oo m e e e e 1] 1
965213 | Washer, plain 5/16" —cco-cccmccmmmommaccmcmccccmemamemmm————a 11!
965164 Washer, spring 5/16"----cccemmecaoom o ccmccccmccccccceceanaa 1] 1
10-16 931101 | Gasket (Joint) carrier---=s-me-mmmoe oo ememeeeemee e | 1| 1
10-1k 931100 | Gasket (Joint) injection pumpP-----ccmcmcccmccmccmcccccecccaea- 1t 1
10-19 93110k | Gear, injection pump Grive-====mm=-mm - - oo 1| 1|
10-20 965256 BENE ok, 5T s it o o S G S 31 3]
965164 Washer, Spxtng 57 " em e s e o s s s s s 33
10-17 931102 | Hub, injection pump drive gear-----=---cccmmmmmmmcm e e 1 1
10-18 931103 Cirelip (Snap Ring) ————-eemmmom e ecccacceen 1| 1|
10-13 965255 | Plug, CBPTIer-secsocaca i amcccnmmaca e e ccccnnm e m e - 11}
965253 | Plug, injection pPump-----cecemmmmmmc oo cmce e mmmcemm——ae 1|1
B - After #25065Th
C - Use new rod and pipe numbers 965079 and 965046
GROUP 12-05 - AIR FILTER
12-4 QEROET | Prltes, alt; ASHSHDTY (W/ELED ) mmrmr o mmimn s s s ccaas s s 1|1
l
Serviceable Components of 965067
12-6 965257 | Clipee=mmmmcmmmcmccccmcccmcmccmcccmcccccemeceemecececeeecae——— 1|1
965068 | Element ~=~~===ceececcccamcacmccmmcmcmccccecmccomcaccccaacaaaan 1|1
12-3 965071 | Gasket, cover to element----c-ccsmmrammmnmmnnmcm e —m———————— 5 08 1
12-2 965258 | Nut Wing-=mmmm=mm= = oo e e e e e e e e e mc e 1)1
1241 ODTRTN | WABHOT = rmmsomcn im0 A 11
12-7 965069 | Seal (Joint) containercecesccaccescscsanmm o osimssnmnnnam 1)1
12-5 965070 | Seal (Joint) element--------mcmcommm oo 1|1




PARTS PECULIAR TO PERKINS DIESEL ‘JEEP' MODELS CJ-5 AND CJ-6

FIG.
NO.

PART
NUMBER

DESCRIPTION

e

[ e

911547
GM-120392

GM-121223
GM-120361
GM-121222
924142
911265
803356
924141
GM-120391
GM-120395

805728
GM-120367
GM-121223

910571
GM-120706
GM-271172

345961
925809
GM-121223

. GM-120386

965080
965234
965083
965073
965146
965145
965089
965146
965145
965085
965086
965091
965084
965084
965077
965072

965259

GROUP 12-08 - ACCELERATOR AND LINKAGE

L.H.D.

Block, adjusting, throttle Tod (Upper)---------cecmaccaamemaaa

Washer, plain, l/h" (Accelerator Rod Adj. Block to Engine
Lever)
Gz O R I oY | L P ——
Nut, hex., No. 10-24 (Accelerator Rod)--==sm=c-ccecccmcccaacanaa
Pin, cotter---cmemmm o
Rod, accelerator, assembly (LoWer)------ec-eeccocccccccmccoana-
Sleeve, accelerator rod---=-=--m-mocmom oo
Spring, accelerator rod--===-seccccemccocmcmccmcmmcmmcaaaaa
Treadle, assSembly------cmccmemcccceccccccmcmcccccccccm————————
Washer, plain, No.
DRBNED 5. T 5o s i S

R.H.D.

Block, adjusting, accelerator rod---------c-cmmmmmmmmmmmcme o
13T T R T - S
Pin, COMBER,; 1/16" B B/ BN e i i s s s

(Adjusting Block to Accelerator Rod)

Bracket, support, accelerator rod-------cmcmccmmm
Bolt, hex, Bl., L/ETE0 x JfiV-csssssssmmmmumminamemsssms s
Nut and Lockwasher, hex., 1/4"-20---occcmmmmmmmccommmeeoo

(Support Bracket to Dash Panel)

Grommet (In Dash Panel for Throttle and Stop Control)---------

Rod, accelerator treadle----------ccmmmmmmmmmr e e
Pin, cotter, 1/16" x 3/h"ccmmm oo
Washer, plain, 5/16"-ccacoaommcacomccmaacccccccmcmcemaenaae

(Accelerator Vertical Rod to Engine Linkage)

GROUP 12-08A - ACCELERATOR LINKAGE

Block, accelerator rod adjustinge-----c--ccccmmmcmmm e
. L ———
Bracket, idling control cable-==--mecem oo commcmce e emeeeoeom
Bracket, relay lever (w/Pin), assembly------cocceccmmomommaan-
Nut, 3/8" to #2 combustion chamber cap-------====c--c--e--ax
Stud, 3/8" to #2 combustion chamber cap--------===--=-=====-
Bracket, stop control cable-==---eememcmcmmcm e e
Nut, 3/8" to #2 combustion chamber cap----------=-=ccc=c-==-
Stud, 3/8" to #2 combustion chamber cap----------s-eecmmmmaaa
Cable, idling control (See Note E)------cmcemmoccocmccccaeeae
Cable, idling control (See Note F)----e-eemcmcmcmcoccoeeeoe
Cable, stop control--=--ececmmcccccccccccccecc e cm e
Clip, w/screws and NUES----m--mmecmmcemccccmc---——————————
Clip, w/screws and nuts, idling control cable bracket---------
Extension, pull back Spring---=-----cemcom e
Lever, accelerator relay (w/bushing), assembly-------ee-e-aa--
Bin, eoblor, SJOIY i T/B  acmmmmmmmmmne s —————————————
WHBEEE 5 1/ P oo s s oo s o i s s '

'...J

N

n -

HHHHHMHEFEDREF

e e

HHEHHEFHEREREEFFEDDHEERFF B E

[

HHHFRFEFEHEEDEF

el

e el e e e e e S e O S T e e i el




PARTS PECULIAR TO PERKINS DIESEL ‘JEEP' MODELS CJ-5 AND CJ-6

FIG.
NO.

PART
NUMBER

DESCRIPTION

(V [y

[ (e

2-10

965087
965087
965090
GM-112526
965261
965262
965088
96507k
965075
965133
965143
965078
965079
965260
965081
965076
965092
965082

931109
965289
965264
965263
965290
965164
965093
965265
965173

924070
924073

912609
924369

GROUP 12-08A - ACCELERATOR LINKAGE (Continued)

Nipple, idling control cable--=-=mecccccccmccccccmmmcc e ————-
Nipple, stop control cable---emmeeecm o
Pin, stop control lever-—----—-m e oo oo e
Bin, cotber 1/IB" @ 3/B" cccmnasrmrmnncnanmmensssanaama s
T B T O ot s e om0 i e i o e e O,

Plate, idling control-------cmemmcc e e e e
Plate, return spring anchor---ee-ecccmm o c e e e
Spacer, distance pieCe--=---e-mmmmmc e
Set Horew, 3/ B am e m—sivmae et b i o o S i
Washer, spring 3/8"---ccecacmccaccmccccccccncccccrcnacnnmnn-=
Rod, accelerator upper (See Note A and A-l)---eemmcemccmeeenn-
Rod, accelerator upper (See Note B)-----cecmcmmmmcccmccceeeee
Nut, lock FHIID
Sleeve, throttle overdrive spring----=-------c-c-eeecmmmmmmemcmaa-
Spring, lever pull back-----------ccmmmcec e mm e
Spring, stop control return---=----eeecmmcccecm e mm—— e m o
Spring, throttle overdrive----eeccecccmmm e

Before Engine #25065T4
From #2505158 to #2506573
After Engine #25065T7h4
Used from Engine #2505158
Used after Engine

.

i Ml ve B
1

GROUP 12-09 - FUEL OIL LIFT PUMP

Pump, lift, fuel oil (See Note A)---mm-mmccmmcmmccccccceeeee
Pump, 1lift, fuel oil (See Note B)-=--e-mmmcmmccmmmcccmcceeaos
I e ittt ettt
Stud, 5/16" (See Note A)----mmmmcmmmmmm o ccccmcceam—ee-
Stud, 5/16" (See Note B)=---—-mcmmmmemoeecacccccacaaa-
Washer, spring--------ccemmmemm e e
Gasket (Joint) 1lift pump to block----=-ceecmecmmcmmmccecceean
Nut, lift pump inlet port----------cccmcmcmcmm e
0live (Gland) ----ccemcmcmo e mmemae

A - Before Engine #2508020
B - After Engine #2508020

GROUP 13-01 - EXHAUST SYSTEM

Pipe, exhaust, assembly---------cccmmmmmm e e
Gasket, flange, exhaust pipe------=--cccmrmmmmmmrme e

GROUP 14-01 - RADIATOR

Cap, PRAIAEOR, LA oo e o i o o o e ki
Radiator, assembly-----cemcmmmm e

HFEHFHFWHEPRHRERERRRRFR BB

HFHFFMDMDMPODMDEFEHF

HEHFFWRHRRRFERBRBR -

HHEEFEMDNDNDND R &




PARTS PECULIAR TO PERKINS DIESEL ‘JEEP' MODELS CJ-5 AND CJ-6

FIG. PART € 1
NO. NUMBER DESCRIPTION :fl, _g
GROUP 1L -02 RADIATOR HOSE
925305 | Hose, radiator, inlet--memmeccccdmmm o e 1| 1
925307 | Hose, radiator, outlet, assembly------ccmmcccmmcommo 1] 1
GROUP 14-O4 - WATER PUMP
1-20 931089 | Pump water, assembly-eeecccccmcccccceccemceenen- o e i 1 1
13-12 965269 Set Screw 3/8" to cylinder head----=---cmmee-- Bl ol it 1| 1
13-8 965271 | - Bet Berew 3/8" to cylinder Befd--c-rcmcmeoracosasnsansnnanns 1 1
12-7 965270 Set Sérew 3/0™ 1o eyIANdEr HeAldesssswsinssicassssnsnbmeswsms 1] 1
965143 Wa BN e =~ = = = o o m o e e e 3| 3
965141 Sk BELE T/ 10 DRCE. TR G s s oot s s s s sk 313
965272 WASHEE - L 4" G0 DR DIt e s oo s i s s b e e 3| 2
L-28 065103 | Adaptor, water pup=-ec-ccccmccccccm e ccmcmc e ———— 1] 1
931094 | Bearing (Hoffman 315) ---smccccsccmcam v e mem— e ————— 2| 2
1-17 931123 | Belt, water pump, fan and generator----------cmcmmmmmmmeeeeeo o 1] 1
931005 | Ciraldp (H0aD RINE) B Bab woce mm o o o i i o 1] 1
3-2k4 965094 | Elbow (Connection) water inlet-------coommooomomemmmccceoaaos 1| 1
3-23 965266 |  Set Screw, 5/16" = oo o mm e 1| 1
965177 | Set Screw, 5/16" - m oo e o e oo 1| 1
965191 |  Washer, plail=---e-o oo o 2| 2
427 965096 | Elbow (Connection) water outleteeccacaamaccmccacccaccccacanaws 1 1
965146 | Fubt, 3/8"-ccccccmccccccnnmcnaccscncnccmmccans e s e s m e 2| 2
965268 BT, S B i s oo o i 5 S A o o 1/ 1
965267 | Stud, 3/8"-mmmm e e L1
965143 Washer, plaiNec-ceccmecmcmmmm e mccmccmcmmc e oo 2| 2
931114 | Fan (16" - 6 blades)-=eesmmecccmcemmcmcccmcaaoocmoaacaaaaa 1)1
965163 Set Screw 5/16" fan and pulley H0 hib=--essocsacmacccssmanss Li 4
931098 Washer, tab fan and pulley to hub-=---cmmmmccc oo 2|2
13-5 965102 | Gasket (Joint) plate to heBd=--cccmcccccccccommcmccccaccaaaes 1} ‘L
3-25 965095 | Gasket (Joint) water inlet elboWe==--eoecomcmcmmoo oo 11 1
k.29 965097 | Gasket (Joint) water outlet-----eccmcoocmmo o 1 1
13-3 965098 | Gasket (Joint) water pump-----==--cecccmcmmmcommmc e cceeeoeee 1/ 1
965100 | Hose, water pump to inlet elboW=m==m=mecmmccmmcccccemmeeeee 1] 1
965274 Clipemmmmme e e e 21 2
931091 | Impeller—-=====m== == e e e e e e iy 1
13-4 965101 | Plate, water pump mOUNting--====-mmemmm oo 1j 1
132 965141 Set Screw, 1/4" t0 head--===-m=mmo oo 5| 5
965202 | Washer, spring 1/4" to head--=---=meooommmmmmcmo oo 5/ 5
(Plate to head)
965275 | Plug-=======mm===--cceccmmemccemmmcmmmmmmm—meem———ee—————————— 1] 1
965203 | Plug====m-=m-==—-cmcccccccacscmccmsececmmemmemmmemee——————ae—- 1| 1
13-9 965099 | Pulley, water pump Arive-----------c-cemcecccocmcmec e 11
13-11 965273 3 1| 1
13-10 965259 |  WAShEr =mmmmmm oo o o e e e e e 1| 1
931092 | Seal - front--===-ccmmcm e 1| 1
931093 | Seal - rear--------===-cemeemecmeme e m————memme—mo—ooo 1/ 1
931090 | Shaft--m——mmmcccmccmcc o ccmmc e ccecccmccccecccmmcsceccee e 1| 1
4-30 931097 | Thermostat------======cceemmemmme e e c oo o—e oo 11

k-




PARTS PECULIAR TO PERKINS DIESEL *JEEP' MODELS CJ-5 AND CJ-6

F1G.
NO.

PART
NUMBER

DESCRIPTION

e

ow(n

2-11

925165
965104
965105
965275
965256
965184
965160
965164
965279
965213
965106
965107
965277
965278
G65164

931744
931743
925652
923200
931742
931745
A-1641
120153
931741
923149
118433

965108
965280
965281
965146
965143

965110
965282
965111
965244
965112

GROUP 15-01 - GENERATOR

Generator, assembly---cemmecmccmm e e
Bracket, support fronte--cece oo mdcmdmacaa e
Bracket, support regr-------emmmmm e
Bolt - front--eee e e e e
Bolt - rear—----m e e
NUt, 5/16"cmmmm oo e
Washer, plain--eeeee oo e -
Washer, spring-------c-cmo oo c o
BEHA, S LD et o s S s e e o i i S
Washer, plain-- oo oo oo
Lever, dynamo generator adjusting----------------—~—~---c--
Spacer (Distarnice Plece)-eemwo—memmmme oo ccemas
Set Serew-mmm e e e e e -

Serviceable Components of Generator 925165

Armature, generator------cmeemeemmemeececceee—mmeeeee—————————
Bearing, generator------c-ecemcmcmmem o emeeceeccmcc——————-
Brush Set, generator--------eom oo emmmeeeo
Fan, generator--------- e e oo oo e
Head, commutator, generator-----------cmemooomocmmmmmmooooo
Head, drive, generator -=-—=m==mm- oo oo e e
Key, enerator——==m-m-m- oo oo e m e
Nut, generator-===----cemmeem oo
Pulley, generator-=------e-cmmmmo oo
Spacer, generator-—=-------mm o - mmmmm— e m e oo
Washer, locking, generator---=-----ccoomcommcmmcmmm oo

GROUP 15-02 - STARTING MOTOR

Motor, starting (10 tooth pin) (Lucas M-45G-26178A) ----eeeee-m-
Bolt-mm e e

THEE 0 BT i oo e s s o s o o o i 5
Washer, spring 3/8"-ceccccmm oo iiiccmmaane

GROUP 15-02A - COLD START

Bracket, thermostat support---------cccccccmccmmcmmmee e
Set Serew 1/ s nrnmnn i e s s S e

Pipe (Flexible) (HOSE)===mmmmmmmmmmmmmm oo oo
(1 Req'd. - to atomizer)
(1 Req'd. - to heater)

HEHHFRFRF D

NHHEHFNDODHEFDF R

Ww - -

MHEFEFHEFEFDNOHEFENDRHRFRF R

el e I SN S S S S

ww - -

- -

45



PARTS PECULIAR TO PERKINS DIESEL ‘JEEP' MODELS CJ-5 AND CJ-6

FIG. PART clc
o, AR DESCRIPTION J é
GROUP 15-02A - COLD START (Continued)
965113 | Pipe, thermostat to heater, assembly (See Note A)------eoeoooo 1| 1
965114 | Pipe, thermostat to heater, assembly (See Note B)-----ececaoae 1] 1
931124 | Switch, heater---=---m-—cmem e 1|1
965283 Serew FRoc e ccccccdccccccccceccccccnena——- 2| 2
965225 Washer, spring 3/16"--ccemmemccccmcmm e cmccmccmmc e 2| 2
965109 | Thermostat assembly------—-cecc-ccccccccmcccccmceccnmccccan———- 1| 1
965199 Set Screw 1/4"cecccmcccccccccdccacccccccccccmcccccccne e —ae- 2| 2
965202 Washer, spring 1/h" cccccamcmcccmcmcmcccccammncccccccccccaaas 2| 2
965111 | Union, thermostat overflow-------ecccmccmeccmccccmmccmmammaaan L} 3
A - Before Engine #2505437
B - After Engine #2505437
GROUP 15-07 - BODY AND CHASSIS WIRING
923531 | Cable, heater switch (Cold start) to ignition-------=---ce--u- 1|1
911058 | Cable, ignition switch (Coil terminal) to instrument volt
regulator-—==-=-c—c-- e e e 11 A
928136 | Harness, underbody, wiring (w/directional signal cable)------- 1] %
GROUP 15-18 - BATTERY SUPPORT
928100 | Bolt, battery clamp---=-==mmm-mmmm e e e Lk
GM-271184% | Nut and lockwasher, hex., 5/16"-18--ccmmmoommcccmcccceeeee bik
(Mounting battery on dash panel and frame)
924230 | Brace, battery support, left------c-cmoommcmmccccmcm e 1|1
924231 | Brace, battery support, right-------eceeccmmmmmocccmccaceooo 1|1
GM-271187 Nut and lockwasher, hex., 5/16"-24-cccecmmcmmmccccmeeee 2| 2
(Braces to tray)
GM-120741 | Bolt, hex. hd., 5/16"-2h X 3/ oo 1]
GM-271187 Nut and lockwasher, hex., 5/16" 24 oo ooomomcemcmccceeeeee 1]1
(Braces to body)
919824 | Bracket, hold down, battery--------------e-eccmccmccccacceoon- 212
GM-121222 | Pin, cotter-==-mm=mmcmme e e e e e o mmmm e m e 21 &
924227 | Support, battery, assembly----------c-c-mmemmmmmmmmm—ooeooooe &l 1
GM-120741 | Bolt, hex. hd., 5/16"-2k x 3/b"ccmm oo L4
GM-446363 | Washer, plain, 5/16"-2h-ccmcumanax e —ccmeeemmm e Lk
A-11775| Washer, plain, 3/8" x 1-1/8"mocmmmmmm oo Lk
GM-271187 | Nut and lockwasher, hex., 5/16"-24-ccomomocmmmmmmcmceeee Lik
(Battery to dash panel)
GROUP 15-18A - BATTERY CABLES
924350 | Cable, battery to battery, assembly----=--cececeecccccoca—caa- 1{1
928122 | Cable, positive, battery to starter switch, assembly---------- {1

-46-




PARTS PECULIAR TO PERKINS DIESEL *JEEP’ MODELS CJ-5 AND CJ-£

FIG.
NO.

PART
NUMBER

DESCRIPTION

e M

o

931084

910657
910656
GM-122307
GM-124573
GM-120383

6hT7246
911621
911656

GM-271285
924047

647139
647247

924049
647136
92k242
923667
927024
670544
6Lhok61

GM-120522
GM-121887
GM-271172

809271

647183
GM-191039
GM-120382
GM-124925

GROUP 16-01 - OIL PRESSURE INDICATOR

Switicl; oll PrEEsUne (91 LB ) e-msomonm e m o me e s -——"—"

GROUP 23-01 - TIE ROD AND BELL CRANK

Arm and shaft, lower, steering bellcrank, assembly (RHD)------
Arm, upper, steering bellcrank, assembly (RHD)------ecoececmuax
iy A 1 S T D, 4 L [ S - F S ——
Nih; BEE., TLIBMallowmosmmmmmmsns s s s s s
Waighelr, spoimg, TIIBYmwmsnms s s s s e
(Upper arm to lower arm and shaft)
Bearing, steering bellerank (RHD)-==cccccmccccmmmocnmaccacnnn
Key, upper arm steering bellerank (RHD)--=---ccccmmmmmcomcmuaa
Ring, retatuliig (BHD) —eccosmammn cmmommosnmammo e mmimm -

GROUP 23-01A - STEERING CONNECTING ROD

Fitting, lubricating, 90° (RHD)--=-eccccmccmmccccmmcccmncceaen

Rod, connecting, steering assembly (LHD)-----cccecmmmmmcaaaann
Rod, connecting, steering assembly (RHD)-m----emmmmmcmoooanoom-
Seal, bellcrank, bearing (RHD)-=-=c-mccccemmmccmcmmmcmecmeeee

GROUP 23-02 - STEERING GEAR ASSEMBLY

Arm, steering gear (LHD)-----c-cmemmmmcmmmcceemcrmea e amaa
Avm, steering SEaT (RHD) o emm i cmmmmmm om i o m mm com m om o
Clamp, steering column, assembly (RHD)--------meommmmmecaaaaao
Column and bearing, steering, assembly (RHD)---===cemmea-aaaao
Gear, steering, (without wheel) assembly (RHD)-------c-ecacann
Seal, floor, steering column---=---- oo
Spacer, steering gear 10 frame------e-mcmcmmc e

GROUP 24-01 - HAND BRAKE

Clip, closed, (RHD)--=--occmmmm e cccmcmmcmcmmee e e
Bolt, 1/4"-20 X 3/H"cmmmm oo
Nut and lockwasher, hex., 1/4"-20 (Conduit to right front

BRI, T} o oo oo i i

Grommet, rubber (Hand brake thru dash panel)------e--e-eeeae--

GROUP 2L4-06 - MASTER CYLINDER

Bar, tie, master cylinder (RHD)--c-cemeccccccccmccmmcccacanaa-
Bolt, hex. hd., /878 x 5-3/8" (IHD) sasrsnsrrmsmssnamssnse
Lockwasher, 3/8" (LHD)-====m===mcmmemocmocmccccccmmmccmeeee
Nitks S, 2/0%-8k [IHD) cavememmmmm s s ssm s

(Master cylinder tie bar and shield mounting)

e

el el

o

S

=

H o

HE e

HEHRE R (NSNS o

o

HH e

“47-




PARTS PECULIAR TO PERKINS DIESEL ‘JEEP’ MODELS CJ-5 AND CJ-6

FIG.
NO.

PART
NUMBER

DESCRIPTION

e n

O\Ln

928341
GM-120395

647193
911587

GM-120521

GM-120520
GM-163162

912484

GM-123785
801662
GM-120647
GM-4L42828
GM-120214
923987
91024k
647179
923992

928104
928106
928105
g28107
928103
eL57T6
GM-1237T74
GM-120214

957094
957093

GROUP 24-06 - MASTER CYLINDER (Continued)

Spacer, master cylinder bolt=-me-ee oo oo oo
Vanher ; DLIAIN (THD ) m e o i s oo i s s
(Master cylinder tie bar and shield mounting)
Bolt, eye, master cylinder to pedal (RHD)---c---ccmmommooooo
Shield, master eylinder (RHID ) wme e s s i i

GROUP 24-07 - BRAKE TUBES

Clip, 1/4" (Loop type) (Master cylinder to tee tube to front
tube crossmember) (RHD)-----cccmommmm oo mcceeee
Clip, 3/16" (Loop type) (Tee to front brake, left)
Screw, No. 8-18 x 1/2" tapping------==——mccccmmmmommmmeeo-
(1 reqg'd. - Tube to front tube crossmember)
(1 req'd. - Master cylinder to tee tube to front tube
crossmember )
Tube, brake assembly (Master cylinder to tee)

GROUP 24-08 - BRAKE PEDAL

Bolt, hex. hf., S/1678L % 1al/B!csnvcusnmsmumannmasunnsnnmes
Bracket and bushing, pedal shaft retainer (RHD)-----=-cccaee--

Bolt, 3/8"-2U X 1M-oo oo oo oo oo

Nut, hub lock 3/8"-24 (Bracket and bushing to frame rail)---
Lockwasher, 5/16" (Pedal shank to pedal)----------eccmmmooooo-
Pedal, brake mounting pad and hub, assembly (LHD)----e--e-ae--
Shaft, brake pedal (RHD)--=-cceccmmmcm e cmmmcmcccc e meee
Spacer, tubular, brake (RHD)--=--cccoommomocmccmcmcceccceeeae
Stud, brake pedal (LHD)---=--ommoomom oo mcmmcme e e e

GROUP 26-01 - FRAME

assembly, (LHD) == =cmm o oo e e e
assembly, (IHD) ~ === —ccae e mcecmcmceceeeae
assembly,(RHD) -----------------------------------------
Frame, assembly,(RHD) === oo oo e
Spacer (Engine rear support crossmember to PREMD) == wommmewaams
Spacer, axle bumpEr -=-----cmcem e m e e e
Bolt, hex. hd., 5/16"-24 x 1 /4" commmo o
LOCKNBENET s 5/ 16" = mm e i i i cmim
(Front axle bumper and spacer to frame)

Frame,
Frame,
Frame,

GROUP 29-01 - FRONT FENDER

Fender, front, right, assembly (LHD) --=e=-recccmecmcccacccaaax
Fender, front, right, assembly (RHD) -=-eemcmmmcmcmccoccccccaan

o

HEFFRFWWF

,,.—l

EFPon

e

o EWW

=l

=H+F o

o

-48-




PARTS PECULIAR TO PERKINS DIESEL ‘JEEP’ MODELS CJ-5 AND CJ-6

c|cC
FIG. PART DESCRIPTION J|J
NO. NUMBER 516
GROUP 31-01 - BODY ASSEMBLY
961161 | Body, assembly, complete (12 volt) L.H.D,-ceccarcaccccccnacnans 1
961163 | Body, assembly, complete (12 volt) L.H.D.,----ecmccccccccacnaa- 1
961162 Body, assembly, complete F12 HOTLY BTl T s o s o s 1
961164 | Body, assembly, complete (12 volt) R.H.D.---cmcccmccccmccaaaa- 1
U520k | Body, Bhell, LH.IN.wssmmmmmmsmms e meme s s s s s e 1
OEaaGY | Body, SheTE , B T s e nee o s s i i 1
957027 | Body, shell, R.H. D, cecmmmmm e e e e 1
957032 | Body, shell, R.H. D, =-cmmmmmmm e e e 1
GROUP 31-03 - WINDSHIELD
STATIONARY
955796 | Windshield, assembly (with glass) L.H.D.--ceccccceccacacacoca= 1| 3
956210 | Windshield, assembly (with glass) R.H.D.---ecomcmmmmcccmcacaax | 1| 1]
954480 | Hinge, windshield, right (Cowl half) R.H.D,----cmmmoccmccacaa- 11|
VENTIIATING
957097 | Windshield, assembly (with glass) L.H.D.--c-ccmccmccccmmccana- 1] 1
957098 | Windshield, assembly (with glass) R.H.D.-----coccmmccmmanaana- 1! 1
816452 | Frame and glass, assembly R.H.D.-cccemmcmccmcomcmcmcccmcmcaeae P11
GROUP 31-03A - WINDSHIELD WIPERS
STATIONARY WINDSHIELD
|
927840 | Cable, windshield wiper, assembly (Switch to ignition
switch) L.H.D.-memmomomm e oo oo e e m e 114
Serew; pan Ble; 1Y - 80 2 T/ /16M ccccmm e e 1|1
GM-271172 Nut and lockwasher, hex., 1/4"-20 —ccccomomcacccccccaaana 1]1
GM-120392 WEBHEH, PLATI, L/ e s o o i i i 1|1
(Ground terminal to instrument panel)
928684 | Cable, windshield wiper, assembly (Switch to ignition
switch) R.H.D, —cc-cccmccacccccccccccccaccccreconnmmcece———— 11
GM-159920 | Screw, pan hd., No. 10 - 2% X 1/2"cemmmccccme e 11 1
GM-271166 Nut and lockwasher, No. 10 = 24 —eommmmmcmem oo 11
(Ground terminal to instrument panel)
GM-120522 | Clip, closed, 5/16" (Wiring harness to windshield frame)------ Lk
GM-163219 Screw, pan hd., No. 10 x 5/8"—cccmmmmmm e emcemccacaas 313
(Clip to windshield frame)
303466 | Grommet (Wiring harness thru instrument panel)--------eece-ea--- 1|1
927837 | Harness, wiring, windshield wiper motor, assembly, L.H.D,----- 11
928682 | Harness, wiring, windshield wiper motor, assembly, R.H.D.----- 11
Lockwasher, NO. 6eccmecmcmcocc e ccccmeeeem 2|2

(Wiring harness terminal to windshield wiper motor)

49-




PARTS PECULIAR TO PERKINS DIESEL ‘JEEP' MODELS CJ-5 AND CJ-6

FIG. PART o [ =
oy SRR DESCRIPTION .sl é
GROUP 31-03A - WINDSHIELD WIPERS (Continued)
STATIONARY WINDSHIELD
955047 | Kit, electric windshield wiper motor and stabilizer bracket--- u )
GM-436T40 Screw, pan hd., No, 10 - 24 x 2" cemcmcccmcc e e 2|2
GM-271166 Nut and lockwasher, hex., No. 10 = 2Ucocmmccmcmcceceeeem 22
GM-120385 Washer, plain, No. 10=--emme oo e e e e 2|2
(Bracket to windshield)
GM-136857 | Lockwasher, T/16"-——m—cemmmmcccmccor e mccrmaccmenamanses 1)1
GM-272123 Nut, jam, T/16" - 20-coem e eem 1] 4
(Attach motor)
953621 | Spacer, windshield wiper motOr--------ecccmccmcccccccccccaena- 212
953813 | Switech, electric, windshield wiper------=cccmmcmcccccccccccaoo 1)1
VENTIIATING WINDSHIELD l
959316 Sleeve, windshield wiper arm IMBHEAT) B H D sossmnmsmme s 1|1
GROUP 31-04 - COWL, DASH AND INSTRUMENT PANEL
955775 | Panel, instrument, assembly, L.H.D.-----cccmmmmmmmmmmmee e - 1|1
956204 | Panel, instrument, assembly, R.H.D.----ccoccmmcmccmcccommaaao- 1)1
GROUP 31-09 - FLOOR AND UNDERBODY
957216 | Pan, center floor, assembly, R.H.D.--=--mcmommmmmcmmceeeeo o 1
956275 | Pan, front floor, assembly, L.H.D.=-=-c--cmcmmommmocmcceceeeooo l; 1
956276 | Pan, front floor, assembly, R.H.D.=-cemomcmmo e ee 11|
957203 | Pan, rear floor, assembly, R.H.D.--cemcmmcmmmcccmm e cmemeee oo - l‘ !
816326 | Panel, front floor tool compartment, R.H.D.--=c-cecemcmanaaaao 11
|
GROUP 31-14 - PIATES, SEALS AND COVERS i
||
682197 | Cover, drain hole front floor pan-----==-eceeccecccccccccmcaa- 2|2
957084 | Panel, cover, gas tank and reinforcement, assembly, R.H.D.---- 11
GM-k23562 Bolt and lockwasher, hex. hd., 5/16" - 18 x 1"-cccceccacnna- 11|
BIOTUT | i mrn s om0 s o s el 1|1
(Panel to body side panel) ||
GM-9409107] Bolt and lockwasher, hex. hd., 1/4" - 20 x 5/8"-cccmcccaaaa- il 7|
GM-120375 Nut, hex., LY - B0-cccosmncnmn s masom e n sl S a S S oot 7171
(Panel to rear floor pan and tool compartment)
955783 | Plate, cover, lower front floor pan, assembly, L.H.D.=c-eee-e- 1
816332 Plate, cover, steering column access, R.H.D.--=----cccoemno- i1
816339 Plate, cover, steering column opening side, left, R.H.D.------ 111
GM-161901 Sorew; pan hd., No. 10 = 12 x §/8M-rccmncinmssarcnasmmmans |22
GM-120391 Washer, plain, No. 10------cccmmmmmmm e 212
(Attach cover plate)
957908 | Plate, cover, upper front floor pan, L.H.D,=--ecceccccccaaaa-a- i
956206 | Plate, cover, upper front floor pan, R.H.D.-=—=mcococcmccmmann o )| o

-50-



PARTS PECULIAR TO PERKINS DIESEL ‘JEEP’' MODELS CJ-5 AND CJ-6

FIG. PART DESCRIPTION 515
NO. NUMBER 5106
GROUP 35-08 - GOVERNOR - BELT DRIVEN
909857 | Control, governor, assembly-------c-emcemmmemmmceee— e —— o L]
809647 | Bezel, mounting, control--------c--cmcocmemmmmm e m—m— oo L1 &
GM-163158 Serew, pan hd., No. 8-18 x 3/8" (Bezel to instru-)---------- 3|3
GM-138549 | Lockwasher, 1/2" (ment panel e 101
929708 | Lever, throttle adapter, governor control-----------------c--- 1/1
GM-132908 Serew, rd. hd., No. 10-32 x 1/2" (Adapter lever ) 1|1
GM-120217 | Lockwasher, No. 10 ( £0 ) 1)1
GM-120614 Nut, hex., No. 10-32 (carburetor lever) 1|1
GM-119117 | Pin, cotter, 3/32" x 1/2" ccm oo 1l
GM-122159 | Screw, rd. hd., No. 8-32 X L/b" oo 1.k d
915770 | Stop, throttle wire (Control cable to governor)--------------- 11
GROUP 35-21A - HEATER AND DEFROSTER - FRESH AIR
955566 | Kit, fresh air heater and defroster (12 volt)--=====----mmeoon 1|1
Consists of:
955033 1 Blower, assembly
GM-271172 L Nut and lockwasher, l/h" - 20 (Blower to blower box)
691850 1 Box, blower mounting, assembly
GM-271172 L Nut and lockwasher, 1/4"-20 (Blower mounting box and
heater to dash)
693298 1 Bushing, defroster
GM-144216 2 Bushing, reducing
679956 1 Clamp, heater hose
GM-163219 1 Screw, pan hd., No. 10-16 x 5/8" (Clamp to )
GM-120391 1 Washer, plain (splash apron)
| GM-272850 8 Clamp, hose
; 695631 2 Clamp, hose, 4-11/16" (Intake tube attach)
} 679928 1 Clip, spring, (Bowden wire to defroster)
. 694709 1 Clip, spring, (Bowden wire to heater)
f 691580 1 Collar, air duct and heater
955235 1 Connector, heater hose
694151 1 Control, heater plenum chamber and defroster control
GM-131285 1  Bolt, hex. hd., 1/4"-20 x 4-1/4" (Plenum )
GM-271172 1 Nut and lockwasher, 1/4"-20 (to dash)
GM-120392 4 Washer, plain
K-714179 3  Screw, washer hd., No. 8-12 x 1/2" (Plenum to blower)
1 Drawing, installation
951614 1 Elbow, heater, 900
679775 1 Fitting "Y" defroster outlet
662420 1 Grommet, (Bowden wire thru dash)
956282 1 Heater, assembly
815361 1 Holder, fuse and wire
691031 1 Hose, defroster 15"
669486 1 Hose, hot water, straight (12" long)
955535 1 Hose, hot water, 45° (5" long)
695596 1 Hose, hot water, 90° (Cut to 11" length)
691260 1 Hose, hot water, 90° (25-1/4" long)
690236 1 Nozzle, defroster
GM-161895 2  Screw, pan hd., No. 10-12 x 1/4" (Nozzle to instr.

panel)

51~



PARTS PECULIAR TO PERKINS DIESEL ‘JEEP' MODELS CJ-5 AND CJ-6

FIG. PART c|c
oy KGBER DESCRIPTION é g
GROUP 35-21A - HEATER AND DEFROSTER - FRESH AIR (Continued)
815351-80 1 Panel, control, assembly (Black)
GM-159920 2 Screw, pan hd., No. 10-24 x 1/2" (Control panel to)
GM-271166 2 Nut and lockwasher, No. 10-24 (instrument panel)
691800 1 Screen, air duct
GM-161902 3  Screw, pan hd., No. 10-12 x 5/8" (Collar and screen)
GM-187510 1 Nut, flat, No. 10-12 (to air deflector )
GM-161860 1 Screw, pan hd., No. 8-15 x 1/2" (Bowden to defroster)
691853 1 Spacer, heater attachment
682058 1 Tube, intake air duct (28" long)
699604 1 Valve and bracket, temperature control, assembly
GM-161895 2 Screw, pan hd., No. 10-12 x 1/2" (Valve to heater case)

w50



PARTS PECULIAR TO PERKINS DIESEL 'JEEP' MODELS CJ-5 AND CJ-6

Part No. Description
A-1641 Key
A-11775 Washer
GM-112526 Pin

118433 Washer
GM-119117 Pin

120153 Nut
GM-120214  Lockwasher
GM-120217  Lockwasher
GM-120375 Nut
GM-120382  Lockwasher
GM-120383 Washer
GM-120385 Washer
GM-120391 Washer
GM-120392 Washer
GM-120395 Washer
GM-120520 Clip
GM-120521 Clip
GM-120522 Clip
GM-120614 Nut
GM-120647 Bolt
GM-120741 Bolt
GM-121222 Pin
GM-121887 Bolt
GM-122159 Screw
GM-122307 Bolt
GM-123774 Bolt
GM-123785 Bolt
GM-124573  Nut
GM-124925  Nut
GM-131285 Bolt
GM-132908  Screw
GM-136857 Lockwasher
GM-138549  Lockwasher
GM-144216  Bushing
GM-159920 Serew
GM-161860 Screw
GM-161895  Screw
GM-161901 Screw
GM-161902 Screw
GM-163162 Screw
GM-163219 Screw
GM-163158 Screw
GM-187510 Nut
GM-191039 Bolt
GM-271166 Nut & lockwasher
GM-271172 Nut & lockwasher
GM-271184% Nut & lockwasher
GM-271187 Nut & lockwasher
GM-271285 Fitting
GM-272123 Nut
GM-272850  Clamp
303466 Grommet

NUMERICAL INDEX

Groug

15-01
15-18
12-08a
15-01
35-08
15-01
24-08
35-08
3L+
24 -06
23-01
31-03A
=1k
31-03A
2406
24 -07
24 -07
2401
35-08
24-08
15-18
15«18
24k -01
35-08
23-01
26-01
24-08
23-01
24 -06
35-21A
35-08
31-03A
35-08
35-21A
31-03A
35-21A
35-21A
31-14
35-21A
2407
31-03A
35-08
35-21A
2k -06
31-03A
201
15-18
15-18
23-01A
31-03A
35-21A
31-03A

-53-

Part No. Description
GM-423562 Bolt & lockwasher
GM-436740  Screw
GM-442828  Nut
GM-446363  Washer
64oLk61 Spacer
65776 Spacer
647136 Arm

647139 Rod

647179 Spacer
647183 Bar

647193 Bolt
6uT246 Bearing

el 7247 Seal
662420 Grommet
669486 Hose
670544 Seal

679775 Fitting
679928 Clip
682058 Tube
682197 Cover
690236 Nozzle
691031 Hose

691260 Hose
691580 Collar
691800 Sereen
691850 Box

691853 Spacer
693298 Bushing
694151 Control
694709 Clip

695596 Hose
695631 Clamp
699604 Valve & bracket
809647 Bezel
K-T14179 Screw
801662 Bracket & bushing
809271 Grommet
815351-80 Panel
815361 Holder
816317 Spacer
816326 Panel
816332 Plate
816339 Plate
816452 Frame & glass
909857 Control
910244 Shaft
910656 Arm

910657 Arm & shaft
911058 Cable
911587 Shield
911621 Key

911656 Ring



PARTS PECULIAR TO PERKINS DIESEL *JEEP' MODELS CJ-5 AND CJ-6

NUMERICAL INDEX (Continued)

Part No. Description
912484 Tube
912609 Cap
915770 Stop
919824 Bracket
921977 Clutch
923149 Spacer
923200 Fan
923531 Cable
923667 Column & bearing
923987 Pedal
923992 Stud
924k0ok7 Rod
9240kg Arm
924070 Pipe
924073 Gasket
924227 Support
924230 Brace
924231 Brace
924242 Clamp
924350 Cable
924369 Radiator
925058 Engine
925165 Generator
925305 Hose
925307 Hose
925652 Brush Set
927024 Gear
927837 Harness
927840 Cable
928100 Bolt
928103 Spacer
928104 Frame
928105 Frame
928106 Frame
928107 Frame
928122 Cable
928136 Harness
928341 Spacer
928682 Harness
928684 Cable
929708 Lever
930340 Plate
931000 Gasket Set
931001 Liner
931002 Setscrew
931003 Stud
93100h Stud
931005 Stud
931006 Nut
931007 Cover Kit
931008 Seal
931009 Gasket

Group

2L -07
14-01
35-08
15-18
11-01
15-01
15-01
15-07
23-02
24-08
2408
23-01A
23-02
13-01
13-01
15-18
15-18
15-18
23-02
15-184
1401
10-01
15-01
14 -02
14-02
15-01
23-02
31-03A
31-03A
15-18
26-01
26-01
26-01
26-01
26-01
15-18a
15-07
24 -06
31-03A
31-03A
35-08
11-01
10-01
10-02
10-02
10-02A
10-02A
10-02A
10-02A
10-03
10-01
10-01

-S54~

Part No. Description
931010 Gasket Set
931011 Gasket
931012 Cock

931013 Head

931014 Valve

931015 Valve

931017 Guide

931018 Spring
931019 Spring
931021 Washer
931022 Cap

931023 Cotter
931024 Tappet

931025 Screw

931026 Lock Nut
931027 Cap

931028 Gasket
931029 Gasket
931030 Nut

931031 Nut

931033 Washer

931034 Gear crankshaft
931037 Washer Thrust
931038 Washer Thrust
931039 Bolt

931041 Bushing
931042 Bearing
931043 Bearing
931044 Piston with Pin
931045 Piston
931046 glr. C1ip
931047 Ring

931048 Ring

931049 Ring

931050 Ring

931051 Ring

931052 Ring

931053 Ring

931054 Ring

931055 Ring

931056 Ring

931057 Gasket
931058 Washer

931059 Cap

931060 Shaft & plugs
931061 Spring
931062 Shim

931063 Bracket
931064 Lever, rocker
931065 Lever

931066 Spacer

931067 Spacer

Group

10-01
10-01
10-02
10-02A
10-08
10-08
10-08
10-08
10-08
10-08
10-08
10-08
10-08
10-08
10-08
10-02A
10-01
10-01
10-19
10-19
10-03
10-03
10-03
10-03
10-05
10-05
10-05
10-05
10-06
10-06
10-06
10-06
10-06
10-06
10-06
10-06
10-06
10-06
10-06
10-06
10-06
10-01
10-09A
10-16
10-09A
10-09A
10-09A
10-09A
10-09A
10-09A
10-09A
10-09A



PARTS PECULIAR TO PERKINS DIESEL ‘JEEP’ MODELS CJ-5 AND CJ-6

NUMERICAL INDEX (Continued)

Part No. Description
931068 Heater
931069 Gear
931070 Gear
931071 Gear
931072 Hub

931073 Gasket
931074 Gasket
931075 Gasket
931077 Gasket
931078 Element
931080 Gasket
931081 Washer
931082 Bolt
931083 Washer
931084 Switch
931085 Pump 0il
931086 Gear
931087 Bushing
931088 Washer
931089 Pump water
931090 Shaft
931091 Impeller
931092 Seal
931093 Seal
931094 Bearing
931095 Circlip
931096 Casket Set
931097 Thermostat
931098 Washer
931100 Gasket
931101 Gasket
931102 Hub

931103 Circlip
931104 Gear
931105 Cirelip
931106 Pipe Set
931107 Atomizer & Holder
931108 Washer
931109 Pump
931110 Filter
931111 Element
931112 Belt
931114 Fan
931115 Rubber
931116 Rubber
931117 Bearing Set
931118 Washer
931119 Nut
931120 Heater
931121 Seal
931122 Dog
931123 Belt

Group

10-19
10=-11
10-11
10-11
10-11
10-01
10-01
10-01
10-01
10-16A
10-01
10-16A
10-11
10-11
16-01
10-13
10-13
10-13
10-14
14-04
14-0L
14 -0k
14 -0k
14-04
14 -0k
14 -0k
10-01
1L -0k
14 -04
10-01
10-01
12-04
12-0k
12-04
12-04
12-03D
12-03B
12-03B
12-09
12-03C
12-03C
14-04
14 -0k
10-23
10-23
10-03
10-01
10-05
10-19
10-12
10-03
14-04

-55-

Part No. Description
931124 Switch
931125 Pump
931126 Block
931127 Thimble
931128 Tab-Washer
931129 Shim Washer
931130 Pipe
931131 Cover
931132 Gasket
931133 Crankshaft
931134 Spacer
931136 Flange
031137 Pin

931138 Connecting Rod
931139 Pin

931140 Circlip
931141 Pipe
931142 Cover
931143 Camshaft
931144 Bushing
931145 Plate Thrust
931146 Plate Thrust
931147 Plate
931148 Plate
931149 Cover
931150 Gasket
931151 Pipe
931152 Pipe
931153 Pipe
931154 Pipe
931155 Pipe
931156 Housing
931157 Gear Timing
931158 Case
931159 Cover
9317k1 Pulley
931742 Head
931743 Bearing
93174k Armature
931745 Head
951614 Elbow
953393 Body
953394 Body
953621 Spacer
953813 Switch
954480 Hinge
955033 Blower
955047 Kit

955235 Connector
955535 Hose

955566 Kit

955775 Panel

Group

15-02
12-0k4
10-02
10-02
10-02
10-02
10-02
10-02A
10-01
10-03
10-03
10-03
10-03
10-05
10-06
10-09A
10-09A
10-09A
10-11
10-11
10-11
10-11
10-11
10-11
10-11
10-01
10-11
10-11
10-11
10-11
10-11
10=12
10-12
10-12
10-12
15-01
15-01
15-01
15-01
15-01
35-21A
31-01
31-01
31-03A
31-03A
31-03
35-21A
31-03A
35-21A
35-21A
35-21A
31-04



PARTS PECULIAR TO PERKINS DIESEL 'JEEP' MODELS CJ-5 AND CJ-6

Flywheel & Ring Gear

Part No. Description
955783 Plate
955796 Windshield
956204 Panel
956206 Plate
956210 Windshield
956275 Pan

956276 Pan

956282 Heater
957027 Body
957032 Body
957084 Panel
957097 Windshield
957098 Windshield
957203 Pan

957216 Pan
957908 Plate
959316 Sleeve
961161 Body
961162 Body
961163 Body
961164 Body
965000 Cover
965001 Case Timing
965002 Gasket
965003 Cover
965004 Clip
965005 Pipe
965006 Flange
965007 Seal
965008 Pipe
965009 Strainer
965010 Spring
965011 Pan
965012 Gasket Set
965013 Gasket
965014 Gasket
965015 Dip Stick
965016 Washer
965017 Tube
965018 Filter
965019 Gasket
965020 Adaptor
965021 Manifold
965022 Manifold
965023 Gasket
965024 Gasket
965025

965026 Washer
965027 Gear
965028 Bushing
965029 Housing
965030 Plate

NUMERICAL INDEX (Continued)

Group

31-1k4
31-03
31-0k4
3L-1M
31-03
31-09
31-09
35-21A
31-01
31-01
31-1k4
31-03
31-03
31-09
31-09
31-1h4
31-03A
31-01
31-01
31-01
31-01
10-12
10-12
10-01
10-12
10-12
10-13
10-13
10-13
10-13
10-13
10-13
10-1k
10-01
10-01
10-01
10-14
10-14
10-14
10-16A
10-01
10-16A
10-19
10-19
10-01
10-01
10-21
10-21
10-21
10-21
10-22
10-22

-56-

Part No. Description
965031 Cover
965032 Cover
965033 Cover
965034 Plate
965035 Plate
965036 Bracket
965037 Bracket
965038 Plate
965039 Plate
965040 Pipe
965041 Pipe
965042 Pipe
965043 Pipe
965044 Pipe
965045 Pipe
965046 Pipe Set
965047 Pipe
965048 Pipe
965049 Pipe
965050 Pipe
965051 Pipe
965052 Pipe
965053 Pipe
965054 Pipe
965055 Clip
965056 Clip
965057 Pipe
965058 Pipe
965059 Connection
965060 Connection
965061 Pipe
965062 Pipe
965063 Holder
965064 Atomizer
965065 Valve
965066 Carrier
965067 Filter
965068 Element
965069 Seal
965070 Seal
965071 Gasket
965072 Lever
965073 Bracket
965074 Plate
965075 Spacer
965076 Spring
965077 Extension
965078 Rod
965079 Rod
965080 Block
965081 Sleeve
965082 Spring

Group

10-22
10-22
10-22
10-23
10-23
10-23
LGRS
10-23
10-23
12-03D
12-03D
12-03D
12-03D
12-03D
12-03D
12-03D
12-03D
12-03D
12-03D
12-03D
12-03D
12-03D
12-03D
12-03D
12-03D
12-03D
12-03D
12-03D
12-03D
12-03D
12-03D
12-03D
12-03B
12-03B
12-03C
12-0k
12-05
12-05
12-05
12-05
12-05
12-08
12-084
12-08
12-08A
12-084
12-08
12-084
12-08
12-084
12-084
12-08A



PARTS PECULIAR TO PERKINS DIESEL ‘JEEP’ MODELS CJ-5 AND CJ-6

NUMERICAL INDEX (Continued)

Part No. Description Group Part No. Description Group
965083 Bracket 12-08A 965136 Nut 10-02
965084 Clip w/screws & nuts 12-08A 965137 Plug 10-02A
965085 Cable 12-08A 965138 Plug 10-02A
965086 Cable 12-08A 965140 Washer 10-02A
965087 Nipple 12-08 965141 Set Screw 10-02A
965088 Plate 12-08A 965142 Set Screw 10-02A
965089 Bracket 12-08 965143 Washer 10-024
965090 Pin 12-08A 965144 Stud 10-02A
965091 Cable 12-08A 965145 Stud 10-02A
965092 Spring 12-08A 965146 Nut 10-02A
965093 Gasket 10-01 965147 Bolt 10-03
96509k Elbow 14 -0k 965148 Nut 10-03
965095 Gasket 10-01 965149 Set Screw 10-03
965096 Elbow 1k -0k 965150 Washer 10-03
965097 Gasket 10-01 965151 Key 10-03
965098 Gasket 10-01 965152 Washer 10-03
965099 Pulley 14 -0k 965153 Plug 10-09A
965100 Hose 14-0k 965154 Stud 10-09A
965101 Plate 14 -0k 965155 Stud 10-09A
965102 Gasket 14 -0k 965156 Nut 10-09A
965103 Adaptor 14 -0k 965157 Washer 10-19
965104 Bracket 15-01 965158 Olive 10-19
965105 Bracket 15-01 965159 Nut 10-09A
965106 Lever 15-01 965160 Washer 10-09A
965107 Spacer 15-01 965161 Nut 10-09A
965108 Motor 15-02 965162 Gasket 10-01
965109 Thermostat 15-02 965163 Set Screw 10-13
965110 Bracket 15-02 9565164 Washer 10-11
965111 Union 15-02 965165 Stud 10-11
965112 Pipe 15-02 965166 Stud 10-11
965113 Pipe 15-02 965167 Locking Washer 10-11
965114 Pipe 15-02 965168 Set Screw 10-11
965116 Connection 12-03D 965169 Rivet 10-11
965117 Connection 12-03D 965170 Bolt 10-11
965118 Connection 10-11 965171 Washer 10-11
965119 Connection 10-11 965172 Lock Wire 10-11
965120 Connection 10-11 965173 Olive 10-11
965121 Connection 10-11 965174 Nut 10-11
965122 Gasket 10-16A 965175 Nut 10-11
965123 Gasket 10-16A 965176 Dowel 10-12
965124 Valve 10-16A 965177 Set Screw 10-12
965125 Spring 10-16A 965178 Set Screw 10-12
965126 Pin 10-11 965179 Set Screw 10-12
965127 Adaptor 12-0k 965180 Set Screw 10-12
965128 Plug 10-02 965181 Set Serew 10-12
965129 Plug 10-02 965182 Washer 10-12
965130 Plug 10-02 965183 Stud 16-12
965131 Plug 10-02 965184 Nut 10-12
965132 Plug 10-02 965185 Screw 10-12
965133 Plug 10-02 965186 Set Screw 10-12
96513k Washer 10-02 965187 Set Screw 10-12
965135 Olive 10-02 965188 Set Screw 10-12

..57_



PARTS PECULIAR TO PERKINS DIESEL ‘JEEP' MODELS CJ-5 AND CJ-6

NUMERICAL INDEX (Continued)

Part No. Description
965189 Set Screw
965190 Set Screw
965191 Washer
965192 Shim
965193 Washer
965194 Set Screw
965195 Plug
965196 Washer
965197 Washer
965198 Clip
965199 Set Screw
965200 Olive
965201 Nut
965202 Washer
965203 Plug
965204 Stud
965205 Stud
965206 Bolt
965207 Circlip
965208 Washer
965209 Washer
965210 Plug
965211 Washer
965212 Stud
965213 Washer
965214 Set Screw
965215 Washer
955216 Stud
965217 Set Screw
965218 Dowel
965219 Bolt
965220 Dowel
965221 Set Secrew
965222 Screw
965223 Washer
965224 Set Screw
965225 Washer
965226 Set Screw
965227 Set Screw
965228 Stud
965229 Stud
965230 Nut
965231 Washer
965232 Bolt
965233 Nut
965234 Washer
965235 Washer
965236 Set Screw
965237 Clip
965238 Bolt
965239 Washer

Group

10-12
10-12
10-12
10-03
10-11
10-12
10-12
10-12
10-13
10=13
10-13
10-13
10-13
10-13
10-14
10-14
10-16A
10-16A
10-16A
10-164A
10-16A
10-16A
10-16A
10-19
10-19
10-19
10-19
10-19
10-21
10-22
10-22
10-22
10-22
10-22
10-22
10-22
10-22
10-23
10-23
10-23
10-23
10-23
10-23
10-23
10-23
10-23
10-23
11-01
12-03D
12-03D
12-03D

-58-

Part No. Description
965240 Washer
965241 Bolt
965242 Bolt
965243 Nut
965244 Nut
965245 Bolt
965246 Bolt
965247 Plug
965248 Seal
965249 Washer
965250 Bolt
965251 Washer
965252 Stud
965253 Plug
965254 Screw
965255 Plug
965256 Screw Set
965257 Clip
965258 Nut
965259 Washer
965260 Nut
965261 Washer
965262 Washer
965263 Stud
965264 Nut
965265 Nut
965266 Set Screw
965267 Stud
965268 Stud
965269 Set Screw
965270 Set Screw
965271 Set Screw
965272 Washer
965273 Nut
965274 Clip
965275 Plug
965277 Set Screw
965278 Washer
965279 Stud
965280 Bolt
965281 Bolt
9652862 Set Screw
965283 Screw
965284 Pulley
965285 Manifold Inductions
965286 Heater
965288 Pump
965289 Pump
965290 Stud

GM-9409107 Bolt & Lockwasher

Group

12-03D
12-03D
12-03D
12-03D
12-03
12-03D
12-03D
12-03C
12-03C
12-03C
12-03C
12-03C
12-0k4
12-0k
12-0k
12-04
12-0k4
12-05
12-05
12-08
12-08A
12-08a
12-08A
12-09
12-09
12-09
14 -0k4
14 -0k
14 -0k
14 -04
14 -0k

~ 1h-ok

14 -0k
14 -04
14-04
14 -0k
15-01
15-01
15-01
15-02
15-02
15-02
15-02
10-03
10-19
10-19
12-04
12-09
12-09
31-14



